QUEST® System
TL-2 & TL-3

Product Description
Assembly Manual

Part No. 115249B Revision A May 2013

“ TRINITY




QUEST® System
TL-2 & TL-3

Product Description
Assembly Manual

- TRINITY

ENERGY ABSORPTION SYSTEMS
2525 Stemmons Freeway

Dallas, Texas 75207

Important: These instructions are to be used only in conjunction with the
assembly, maintenance, and repair of QUEST® System. These instructions are
for standard assemblies specified by the appropriate highway authority only. In
the event the specified system assembly, maintenance, or repair requires or
involves deviation from standard parameters, contact the appropriate highway
authority engineer. This system has been accepted by the Federal Highway
Administration for use on the national highway system under strict criteria utilized
by that agency. Energy Absorption Systems representatives are available for
consultation if required.

This Manual must be available to the worker overseeing and/or assembling the product
at all times. For additional copies, contact Energy Absorption Systems at (888) 323-6374
or download from websites below.

The instructions contained in this Manual supersede all previous information and manuals. All
information, illustrations, and specifications in this Manual are based on the latest QUEST®
System information available to Energy Absorption Systems at the time of printing. We reserve
the right to make changes at any time. Please contact Energy Absorption Systems to confirm
that you are referring to the most current instructions.

Part No. 115249B
www.energyabsorption.com 1 Revision A May 2013
www.highwayguardrail.com All rights in copyright reserved



Table of Contents

LOIULS](0] g L=T AT oV ot @o g1 - Lo £ PSPPI 3
(TaaT ool g e=Tala T oo 0To (o] o YA AN [0 (= SO 3
3£ G T A= V= S 4
[ (0] g T o RSP RP 5
Recommended Safety RUIES fOr ASSEMDIY .......oouiiiiiiii e 5
SAfELY SYMDOIS ...ttt e ekt e e e e e e et b e e e e b e e e nb e e ares 6
VY= Taa T To TSIr= T o IO T0 11 o] o < T PP TP 6
SY=1 [T en (o] o N O3 1 (=] - WO PPTPPT O 7
SpecCial SItE CONITIONS ....eiiiiiiiieiiie ettt e e e bbbt e et e e e e e s aa bt be e e e e e e e e s s nbbbbeaaeeesannbbeneaaaeaas 7
QUEST® SYSEM MOGE! NUMDETS........vveveeeeeeeeeeeeeeee et ee et et ee e e eee e ee s e e et et et et e ee e e et eeen s e e e eeeneeen 8
L TS [0 =Y 1] T 1T T SRR 8
QUEST® System FOUNAAtION/ANCRONNG ......v.eeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e eeeeeee et et s e et et eeeses s s eeeeeeesesesesseeseeens 9
Lo 1 = L2 =TT= 0 1] o] S 23
F NS EST= ] 0] ] )V LTS3 10 o3 T 1S 45
[Ry=Toe] 0 qTaaT=T o [=To I oo ] SRR PPTI 45
Site Preparation/FOUNCALION ..........oouuiiiiiiiiii ittt e st e st e e e sbb e e s e nb e e s annbeeeeeeees 47
ASSEMDIY PrOCEAUIES .....coiiitiiee ittt ettt e e st e e e st bt e e e st b e e e e s aabe e e e srbeeeessabeeeeean 48
2T o T =Tod T g = | I = T PR 52
Transition and Side Panel TYPES ......ueiiiiiiiiii et e e e e e e s e saab e e e e e e e nnreaeees 53
MP-3® POlyeSter ANCROTING SYSIEM..........iviieeeeeeceeeeeeeeeee e st eeeeeete s s eee s ee s s e es st s es s ees e en e eneennens 54
HOFIZONTAI ASSEIMDIIES. ... .ottt e e e e e et e et e e e e e e e s bbbt e e e ea e e s e annbeaeeeaaeeseannnreas 57
MP=-3% ASSEMDBIY CAULIONS ...ttt ee e ee et e e e et et et ee e e e e e eeen s s eeeees et ee s eee et et et en e e s eeeeeeeeneeees 58
MaINtENANCE CRECKIIST......coiiiiiie et e e st e e s et b e e s et b e e e nbbe e e e annbeeeesnees 59
ViSU@l DIiVE-BY INSPECHION ...veeiiiiii it e e e e e e s ae e e e e e e e s s n b be e et e e eessatbaaeeeeaeeseannns 59
RVAY = 13 T 1 ] 1= 1 o o OSSR 59
Lo ] o = Tl 1 ) 1 {0 [ 1) S 60
LR ToTe] a1 0 g 1= T o =T I 1o o ] LSRR 60
REPAIT PrOCEUAUIE ...ttt ettt e sttt e e bttt e e aa b bt e e e s abb et e e aabbe e e e abb e e e e snntreeesnnneeas 61
Parts Ordering PrOCEAUIE .........ooiiiiiiei ettt ettt e e st et e st bb e e s eabb e e e e aabb et e snbeseeesnnneeas 61
QUEST® TL-2/70 SYSTEM 24" ..ottt ettt en e 62
QUEST® TL-2/70 SYSTEM ASSEMBLY 247 ......oiiteeeeeeeeeeeeeeeeoe e eeee et e et een st en e 63
QUEST® TL-2/70 SYSTEM 307 ...ttt n ettt en e en e 65
QUEST® TL-2/70 SYSTEM ASSEMBLY 307 ......oviieieieeieeeeeeeeeeeeeeteseseee s sen st es s s eeannens 66
QUEST® TL-2/70 SYSTEM 367 ...t eeeeeee ettt s e sttt ene st en s 68
QUEST® TL-2/70 SYSTEM ASSEMBLY 367 ......covieeeeeeeeeeeeeeeeeeeeteseseee s ees st es s neeeannens 69
QUEST® TL-3/100 SYSTEM 24 ......ooieeieeeeeeeeeeeeeee e en s n s st an s 71
QUEST® TL-3/100 SYSTEM ASSEMBLY 247 .......oviuiieeeeeeeeeeeeeeeetess s sen st ese s neeeannens 72
QUEST® TL-3/100 SYSTEM 3B07......oeieeeieeeeeeeeeestee e sesese s s s en s sne s ene s s sanneanen 74
QUEST® TL-3/100 SYSTEM ASSEMBLY 307 ......vieoeeeeeeeeeeeeeeeeee e e e e s ees s en s 75
QUEST® TL-3/100 SYSTEM 36 ....oeeeeeeeeeeeeeeeeeeeeee et ee st ee st ee e en e 77
QUEST® TL-3/100 SYSTEM ASSEMBLY 36" .......cooeeeeeeeeeeeeeeeeeeeeeee e eeeeese e ees s en s 78
QUEST® TL-3/115 SYSTEM 24 ...ttt ettt en e 80
QUEST® TL-3/115 SYSTEM ASSEMBLY 247 .......oioieieeeeeeeeeeeeeeeeeeeeee e e et een st en e 81
QUEST® TL-3/115 SYSTEM 307.....eeeieeeeeeeeeeeeeeeeee ettt n e s et et en s 83
QUEST® TL-3/115 SYSTEM ASSEMBLY 307 ....c..eieeeieieeeeeeeeeeeeeee et s seee s tene s st ess s neseannens 84
QUEST® TL-3/115 SYSTEM 367t eeeeeees ettt s s n e en st ene st en e 86
QUEST® TL-3/115 SYSTEM ASSEMBLY 367 .......oveieieieeeeeeeeeeseeseeeseseseseesessensssensesses s ssenesessneseannens 87
QUEST® SYSTEM FOUNDATION (ASPHALT) w...ooeieeieeeeeeeeeeseeeesetese s en s eneses s sne s neseanenens 89
QUEST® SYSTEM FOUNDATION (CONCRETE) ......viuieeieseeeeeeeieeseseeesessenesssenesessenes s s nensanenens 90
QUEST® TL-2 SYSTEM 24" CONCRETE PAD........ooiiiieeeieeeeeeeeeeeeseseseseesessessassensessenssassenssesnnsseanenens 91
QUEST® TL-3 100 SYSTEM, 30" CONCRETE PAD ......cocuiiteeeieeeeeeeee et 93
QUEST® TL-3 115 SYSTEM, 36" CONCRETE PAD ......coouiitetieeeeeeeeeeeeeee et 95
www.energyabsorption.com Revision A May 2013

www.highwayguardrail.com 2 All rights in copyright reserved



Customer Service Contacts

Energy Absorption Systems (a Trinity Industries, Inc. company) is committed to the highest level
of customer service. Feedback regarding the QUEST® System, its assembly procedures,
supporting documentation, and performance are always welcome. Additional information can be
obtained by calling the telephone numbers below:

Energy Absorption Systems:

(888) 323-6374 (USA Only)

Telephone: (214) 589-8140 (USA or International)
E-mail: customerservice@energyabsorption.com
Internet: Energy Absorption Systems http://www.energyabsorption.com

Trinity Highway Products, LLC http://www.highwayguardrail.com

Important Introductory Notes

The purpose of this Manual is to provide assembly and maintenance instructions for the
QUEST® System. Please acquire the proper assembly drawings from the manufacturer to use in
conjunction with this Manual prior to assembling a QUEST® System.

Proper assembly of the Quest® System is essential to achieve performance of the system under
appropriate federal and state criteria. These instructions should be read in their entirety and
understood before assembly of the Quest® System. These instructions are to be used only in
conjunction with the assembly of the Quest® System and are for standard assemblies only as
specified by the applicable highway authority. In the event your system assembly requires or
involves deviation from standard parameters or, during the assembly process a question arises
regarding a particular assembly step, please contact the appropriate highway authority that
specified this system at this location before proceeding. Energy Absorption Systems is available
for consultation with that agency. These instructions are intended for an individual who is
gualified to both read and accurately interpret them as written. They are intended for the
individual who is experienced and skilled in the assembly of highway products which are
specified and selected by the highway authority.

A set of product assembly drawings will be supplied by Energy Absorption Systems. The
drawings will be for each section of the assembly. These drawings should be reviewed and
studied thoroughly by a qualified individual who is skilled in interpreting them before the start of
any assembly.

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 3 All rights in copyright reserved




System Overview

The QUEST® System is available in a variety of widths and lengths.

Three QUEST® System width options may be used to shield hazards up to 610 mm [247],
760 mm [30"], and 915 mm [36"] in width (See Table on Page 8).

The Steel Backup should be placed against and nest around the hazard, resulting in a shorter
overall assembly length.

QUEST® 70/TL-2 QUEST® 100/TL-3

QUEST® 115/TL-3 MOD

Figure 1
(610 mm or 24") Systems Shown

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 4 All rights in copyright reserved



Performance

The QUEST® System has been tested per the recommended eight test matrix and
corresponding evaluation criteria set forth in National Cooperative Highway Research Program
(NCHRP) Report 350, 1993*, Test Level 2/70, Test Level 3/100 and Test Level 3 MOD/115
respectively for redirective, non-gating terminals and crash cushions.

*A copy of the report may be obtained from:
Transportation Research Board, National Research Council
2101 Constitution Avenue, N.W., Washington, D.C. 20418

The QUEST® System has been shown to decelerate and stop light and heavy-weight vehicles
(820 to 2000 kg [1804 to 4400 Ib.]) when impacted head-on at angles up to 15° on the nose at
70 km/h [44 mph], 100 km/h [62 mph] and 115 km/h [71 mph] respectively; and to redirect
heavy-weight vehicles (2000 kg [4400 Ib.]) when impacting at 70 km/h [44 mph] and 100 km/h
[62 mph] respectively along the system’s side at 20° or less. Tests were conducted on asphalt
and concrete with slopes less than 8° and without curbs.

During head-on impacts, if impacted within NCHRP 350 criteria, the QUEST® System has been
shown to telescope rearward and energy is absorbed through momentum transfer, friction and
deformation. When impacted from the side, within the same criteria, the QUEST® System has
been shown to restrain lateral movement by dynamic tension developed between end restraints
and safely redirects the impacting vehicle.

Important: Read safety instructions thoroughly and follow the assembly
directions and suggested safe practices before assembling, maintaining, or
repairing the QUEST® System. Failure to follow this warning can result in serious
injury or death to the worker and/or bystanders. It further compromises the
acceptance of this system by the FHWA. Please keep these instructions for later
use.

Warning: Ensure that all of the QUEST® System Warnings, Cautions, and
Important Statements within the QUEST® System Manual are completely
followed. Failure to follow this warning could result in serious injury or death in
the event of a collision.

Recommended Safety Rules for Assembly

* Important Safety Instructions *

This Manual must be kept in a location where it is readily available to persons who assemble,
maintain, or repair the QUEST® System. Additional copies of this Manual are available from
Energy Absorption Systems by calling (888) 323-6374. Please contact Energy Absorption
Systems if you have any questions concerning the information in this Manual or about the
QUEST® System.

Always use appropriate safety precautions when operating power equipment, mixing chemicals,
and when moving heavy equipment or QUEST® System components. Gloves, safety goggles,
apron, and back protection should be used.

Safety measures incorporating traffic control devices must be used to provide safety for
personnel while at the assembly, maintenance, or repair site. Please follow the traffic control
plan set forth by the appropriate highway authority.

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 5 All rights in copyright reserved



Safety Symbols

This section describes safety symbols that may appear in the QUEST® System Manual. Read
the Manual for complete safety, assembly, operating, maintenance, repair, and service
information.

Symbol Meaning

Safety Alert Symbol: Indicates Danger, Warning, or Caution. Failure to read
and follow the Danger, Warning, Safety, or Caution indicators could result in
serious injury or death to the workers and/or bystanders.

Warnings and Cautions

>

Read all instructions before assembling, maintaining, or repairing the QUEST® System.

Warning: Do not assemble, maintain, or repair the QUEST® System until you
have read this Manual thoroughly and completely understand it. Ensure that all
Warnings, Cautions, and Important Statements within the Manual are completely
followed. Please call Energy Absorption Systems at (888) 323-6374 if you do not
understand these instructions. Failure to follow this warning could result in
serious injury or death in the event of a collision.

Warning: Safety measures incorporating traffic control devices must be used to
protect all personnel while at the assembly, maintenance, or repair site. Failure to
follow this warning could result in serious injury or death in the event of a
collision. The traffic control plan established by the highway authority must
always be observed in assembling or utilizing this product.

Warning: Be sure adequate time is available for complete assembly,
maintenance, or repair before beginning the assembly, maintenance, or repair
process. Failure to follow this warning could result in serious injury or death in the
event of a collision.

Warning: Use only Energy Absorption Systems parts that are specified herein
for assembling, maintaining, or repairing the QUEST® System. Do not utilize or
otherwise commingle parts from other systems, even if those systems are other
Energy Absorption Systems or Trinity Highway Products systems. Such
configurations have not been tested nor have they been accepted for use.
Assembly, maintenance, or repairs using unspecified parts or accessories is
strictly prohibited. Failure to follow this warning could result in serious injury or
death in the event of a vehicle impact with an UNACCEPTED system.

Warning: Do NOT modify the QUEST® System in any way. Failure to follow this
warning could result in serious injury or death in the event of a collision.

Warning: Ensure that the QUEST® System and delineation used meet all
federal, state, specifying agency, and local specifications. Failure to follow this
warning could result in serious injury or death in the event of a collision.

Warning: Ensure that your assembly meets all appropriate Manual on Uniform
Traffic Control Devices (MUTCD) and local standards. Failure to follow this
warning could result in serious injury or death in the event of a collision.

>pp PP PP

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 6 All rights in copyright reserved



Warning: Ensure that there is proper site grading for QUEST® System
placement as dictated by the state or specifying agency, pursuant to Federal
Highway Administration (FHWA) acceptance. Failure to follow this warning could
result in serious injury or death in the event of a collision.

Selection Criteria

Selection and placement of crash cushions and end terminals must conform to and utilize
devices described in:

1) American Association of State Highway and Transportation Officials (AASHTO) 2011
“Roadside Design Guide.”

2) U. S. Department of Transportation/Federal Highway Administration (FHWA) Report No.
5040.16 “Crash Cushions, Selection Criteria, and Designs.”

Special Site Conditions

Contact Energy Absorption Systems Customer Service Department if you would like input as to
your specific application. You will need to answer the following questions:

1. Are curbs, islands or elevated objects (delineators or signs) present at the site?
What height and width are they? All curbs and elevated objects over 100 mm [4"] high
should be removed. If possible, curbs less than 100 mm [4"] high should be removed
approximately 15 m [507 in front of the QUEST® System, and as far back as the
system’s backup. Any curbs that must remain should be no more than 100 mm [4"] high
and mountable.

If there is a cross-slope of more than 8% (5 degrees), a leveling pad must be used.

If the assembly site is a gore area, (place where two roads diverge), what is the angle
of divergence.

4. What is the general geometry of the site, including the roadway for 150 m [500] in
front, so traffic patterns can be visualized?

5. When there is an existing guardrail or median barrier at the site, the backup of the
QUEST® System should tie into, or nest around it when possible.

6. Will there be traffic approaching from the rear of the system? Is the system in a
two-way traffic situation, with traffic going in opposite directions on either side of
the system? Or, is the system on the side of the road in a location where
crossover traffic is a concern? If so, a transition from the back of the system to the
hazard is necessary to prevent vehicle snagging (See Page 52, Bidirectional Traffic).

7. Do the foundation requirements meet or exceed the system footing specification
foundation drawings in this Manual?

8. Are there any other unique features at the site that may affect positioning or
performance of the QUEST® System? (See Page 52, Bidirectional Traffic)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 7 All rights in copyright reserved



QUEST® System Model Numbers

QUEST System Model Numbers

Product Name Model No. Unassembled | Model No. Preassembled | Width Design speed
TD7024 TD7024A 610 mm [24”] | 70 km/h [43 MPH]
QUEST TL-2/70 TD7030 TD7030A 762 mm [30”] | 70 km/h [43 MPH]
TD7036 TD7036A 914 mm [36”] | 70 km/h [43 MPH]
TD10024 TD10024A 610 mm [24”] | 100 km/h [62 MPH]
QUEST TL-3/100 TD10030 TD10030A 762 mm [30”] | 100 km/h [62 MPH]
TD10036 TD10036A 914 mm [36”] | 100 km/h [62 MPH]
TD11524 TD11524A 610 mm [24”] | 115 km/h [72 MPH]
QUEST 115 TD11530 TD11530A 762 mm [30"] | 115 km/h [72 MPH]
TD11536 TD11536A 914 mm [36”] | 115 km/h [72 MPH]

Parts Identification

Inspect Shipping

Before assembling the QUEST® System, check the received parts against the shipping list
supplied with the system. Make sure all parts have been received.

Note: The parts lists shown on the following pages are for reference only and may not be up to
date. For the most accurate parts lists, please refer to the drawing package supplied with the
system.

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 8 All rights in copyright reserved




QUEST® System Foundation/Anchoring

Concrete Installations

For concrete installations, the QUEST® system should be installed only on an existing or freshly
placed and cured concrete base (28 MPa [4000 psi] minimum). Orientation of the concrete base
and the attenuator must comply with the project plans or as otherwise determined by the
resident project engineer or appropriate highway authority.

Recommended dimension and reinforcement specifications for new concrete pads can be found
on the standard drawings.

Asphalt Installations

For asphalt installations in construction zones, QUEST® System may only be assembled with a
Tension-Strut Backup. Assemblies on asphalt must provide a minimum of 76 mm [3”] layer of
asphalt over a minimum of 76 mm [3"] layer of Portland Cement concrete, 152 mm [6"] layer of
asphalt over 152 mm [6”] layer of subbase, or 203 mm [8”] layer of asphalt with no subbase. 460
mm [18”] threaded rods, installed with the two-part MP-3® grout, must be used for these
foundations.

Important: Systems mounted on asphalt must be replaced and mounted on
fresh, undisturbed asphalt if more than 10% of anchors are found to be loose,
broken, or show signs of pull out. If 10% or fewer anchors are damaged, replace
the damaged anchors in the existing asphalt. Anchor bolts used on systems
mounted on asphalt must be inspected every 6 months. See Post Impact
Instructions and Maintenance and Repair instructions in the QUEST® System
Product Description Assembly Manual for details.

The QUEST® system may be installed on any of the following foundations using the specified
anchorage:

Foundation A: Concrete Pad or Roadway

Foundation: 150 mm [6"] minimum depth Portland Cement Concrete (P.C.C.)

Anchorage: ~MP-3®with 180 mm [7”] studs 140 mm [5 1/2”] embedment

Foundation B: Asphalt over P.C.C.

Foundation: 76 mm [3"] minimum asphalt concrete (A.C.) over 76 mm [3"] minimum P.C.C.
Anchorage: Length of anchor required is 180 mm [18”] 420 mm [16 1/2"] embedment
Foundation C: Asphalt over Subbase

Foundation: 150 mm [6"] minimum A.C. over 150 mm [6"] minimum Compacted Subbase
(C.S)

Anchorage: MP-3 with 460 mm [18"] studs 420 mm [16 1/2"] embedment
Foundation D: Asphalt Only

Foundation: 200 mm [8”] minimum A.C.

Anchorage:  MP-3 with 460 mm [18"] studs - 420 mm [16 1/2"] embedment
Foundation Specifications

for Foundations A, B, C and D mentioned above:

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 9 All rights in copyright reserved



A.C. (Asphalt Concrete)
AR-4000 A.C. (per ASTM D3381 '83) 3/4” Maximum, Medium (Type A or B) aggregate

Sieve Size Operating Range (%) Passing
1" 100

3/4" 95-100

3/8" 65-80

No. 4 49-54

No.8 3 6-40

No. 30 1 8-21

No. 200 3-8

Caution: Walk-up inspections are recommended at least once every six
months for installations on asphalt.

P.C.C. (Portland Cement Concrete)

Stone aggregate concrete mix

4000 psi minimum compressive strength

(Sampling per ASTM C31-84 or ASTM C42-84a, testing per ASTM C39-84)
C.S. (Compacted Subbase)

150 mm [6”] minimum depth 95% compaction

Class 2 aggregate

Sieve Size  Moving Average % Passing

3" 100
21/2" 90-100
No. 4 40-90
No. 200 0-25
www.energyabsorption.com Revision A May 2013

www.highwayguardrail.com 10 All rights in copyright reserved



QUEST® 70/TL-2

Parts List (QUEST" 70)
Item | Stock No. Description Qty.
1 (SEE TABLE) BACKUP, QUEST,G 1
2 (SEE TABLE) SUPPORT FRAME ASSY,_,QUEST 1
3 614027G SHAPER RAIL,L,QUEST,80,G 1
4 614033G SHAPER RAIL,R,QUEST,80,G 1
5 SEE TABLE ANCHOR,FRONT,QUEST,G 1
6 616230G TRIGGER STRAP,QUEST,G 2
7 (SEE TABLE) TRIGGER ASSY, ,QUEST 1
8 611642G NOSE TRANSITION,R,QUEST,G,PT 1
9 611641G NOSE TRANSITION,L,QUEST,G,PT 1
10 (SEE TABLE) NOSE, ,QUEST,G,PT 1
11 (SEE TABLE) DIAPHRAGM ASSY, ,QUEST 1
12 N/A
13 613663G REAR RAIL,QUEST,G (UNCRIMPED) 2
14 614733B STRAP,PEEL,REAR,QUEST 2
15 614728B STRAP,PEEL,BAY 2,QUEST 2
16 N/A
17 608415G FLT ST, 1/4X2 13/16X10 7/16,W/HOLES,G 2
18 608513G FLT ST 1/4X4X14,W/SLOTS,G 2
19 611792G PANEL,BAY 1,QUEST,G 2
20 611796G PANEL,BAYS,QUEST,G 4
21 605343G BRACE,PANEL,QUEST,G 4
22 116933B SCREW,PN,#6-32X1 1/2,PHIL,S 8
23 617005G WASHER,BAR,1/8X1 1/4X2,ROUNDED,G 8
24 118052G WASHER,FLAT,5/8 X1 3/4, G 6
25 117987B WASHER,FLAT #6X5/8X.030,S 16
26 617010G WASHER,BAR,2X2X1/4,G 2
27 118030G WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 32
28 003340G NUT,HX,5/8,G,RAIL 60
29 115914B NUT,HX,#6-32,S 16
30 003704G NUT,HX,3/4",GR DH 10
N/A
N/A
33 115971G NUT,HX,5/8,G,GR DH 6
N/A
35 113553G BOLT,HX,3/4X2,G5,G 4
36 113538G BOLT,HX,1X5,G8,G 2
37 113530G BOLT,HX,1X3 1/2,G5,G 2
38 113654G BOLT,HX,5/8X1 1/2,G5,G 6
39 113558G BOLT,HX,3/4X3 1/2,G5,G 2
40 113596G BOLT,HX,3/8X1,G2,G 16
41 113568G BOLT,HX,3/4X4,G5,G,ALL THRD 2
42 003400G BOLT,RAIL,5/8X2,G 54
43 614533B SPACER,RAIL TENSION,QUEST 2
44 118027G WASHER,FLAT,3/4X2,HVY,G 2
(System Width)
ITEM 610 mm/24" 760 mm/30" 915 mm/36" DESCRIPTION
1 604647G 604648G 604650G BACKUP, ,QUEST,G
2 615467B 615443B 615444B SUPPORT FRAME ASSY, ,QUEST
5 617605G 617613G 617616G ANCHOR,FRONT,QUEST, .G
7 616212B 616208B 616209B TRIGGER ASSY, ,QUEST
10 611678W 611650W 611651W NOSE, ,QUEST.G,PT
11 607196B 6068068 606808B DIAPHRAGM ASSY, ,QUEST
www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 11 All rights in copyright reserved



QUEST® 100/TL-3

Parts List (QUEST® 100)

Iltem | Stock No. Description Qty.
1 | (SEE TABLE) BACKUP, ,QUEST,G 1
2 (SEE TABLE) SUPPORT FRAME ASSY, ,QUEST 1
3 614029G SHAPER RAIL,L,QUEST,G 1
4 614035G SHAPER RAIL,R,QUEST,G 1
5 SEE TABLE ANCHOR,FRONT,QUEST,G 1
6 616230G TRIGGER STRAP,QUEST,G 2
7 (SEE TABLE) TRIGGER ASSY,_ ,QUEST 1
8 611642G NOSE TRANSITION,R,QUEST,G,PT 1
9 611641G NOSE TRANSITION,L,QUEST,G,PT 1
10 | (SEE TABLE) NOSE, ,QUEST,G,PT 1
11 (SEE TABLE) DIAPHRAGM ASSY, ,QUEST 2
12 614042G SHAPER,BACKUP,QUEST,G 2
13 613662G REAR RAIL,QUEST,G 2
14 614733B STRAP,PEEL,REAR,QUEST 2
15 614728B STRAP,PEEL,BAY 2,QUEST 2
16 614732B STRAP,PEEL, BAY 3,QUEST 2
17 608415G FLT ST, 1/4X2 13/16X10 7/16,W/HOLES,G 2
18 608513G FLT ST 1/4X4X14,W/SLOTS,G 2
19 611792G PANEL,BAY 1,QUEST,G 2
20 611796G PANEL,BAYS,QUEST,DCM,G 6
21 605343G BRACE,PANEL,QUEST CEN,G 6
22 116933B SCREW,PN,#6-32X1 1/2,PHIL,S 12
23 617005G WASHER,BAR,1/8X1 1/4X2,ROUNDED,G 8
24 118052G WASHER,FLAT,5/8 X1 3/4, G 6
25 117987B WASHER,FLAT,#6X5/8X.030,S 24
26 617010G WASHER,BAR,2X2X1/4,G 2
27 118030G WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 48
28 | 003340G NUT,HX,5/8,G,RAIL 78
29 115914B NUT,HX,#6-32,S 24
30 003704G NUT,HX,3/4",GR DH 12
31 115931G NUT,HX,1,G 2
32 | 115960G NUT,HX,3/8,G 24
N/A
N/A
35 113553G BOLT,HX,3/4X2,G5,G 4
36 113538G BOLT,HX,1X5,G8,G 2
37 113530G BOLT,HX,1X3 1/2,G5,G 2
38 113654G BOLT,HX,5/8X1 1/2,G5,G 6
39 | 113558G BOLT,HX,3/4X3 1/2,G5,G 4
40 | 113596G BOLT,HX,3/8X1,G2,G 24
41 113568G BOLT,HX,3/4X4,G5,G,ALL THRD 2
42 | 003400G BOLT,RAIL,5/8X2,G 72
43 614533B SPACER,RAIL TENSION,QUEST 2
44 118027G WASHER,FLAT,3/4X2,HVY,G 2
(System Width)
ITEM 610 mm/24" 760 mm/30" 915 mm/36" DESCRIPTION

1 604647G 604648G 604650G BACKUP,  QUEST,G

2 615467B 6154438 6154448 SUPPORT FRAME ASSY, _ ,QUEST

5 617605G 617613G 617616G ANCHOR,FRONT,QUEST, .G

7 616212B 616208B 616209B TRIGGER ASSY, ,QUEST

10 611678W 611650W 611651W NOSE, ,QUEST,G,PT

11 607196B 606806B 606808B DIAPHRAGM ASSY,  ,QUEST

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 12 All rights in copyright reserved




QUEST® 115/TL-3 MOD

Parts List (QUEST® 115)
Item | Stock No. Description Qty.
1 (SEE TABLE) BACKUP, ,QUEST,G 1
2 | (SEE TABLE) SUPPORT FRAME ASSY, ,QUEST 1
3 614029G SHAPER RAIL,L,QUEST,G 1
4 614035G SHAPER RAIL,R,QUEST,G 1
5 SEE TABLE ANCHOR,FRONT,QUEST,G 1
6 616230G TRIGGER STRAP,QUEST,G 2
7 | (SEE TABLE) TRIGGER ASSY, ,QUEST 1
8 611642G NOSE TRANSITION,R,QUEST,G,PT 1
9 611641G NOSE TRANSITION,L,QUEST,G,PT 1
10 (SEE TABLE) NOSE, ,QUEST,G,PT 1
11 (SEE TABLE) DIAPHRAGM ASSY, ,QUEST 3
12 614042G SHAPER,BACKUP,QUEST,G 2
13 613662G REAR RAIL,QUEST,G 2
14 614733B STRAP,PEEL,REAR,QUEST 2
15 614728B STRAP,PEEL,BAY 2,QUEST 4
16 614732B STRAP,PEEL, BAY 3,QUEST 2
17 608415G FLT ST, 1/4X2 13/16X10 7/16,W/HOLES,G 2
18 608513G FLT ST 1/4X4X14,W/SLOTS,G 2
19 611792G PANEL,BAY 1,QUEST,G 2
20 611796G PANEL,BAYS,QUEST,DCM,G 8
21 605343G BRACE,PANEL,QUEST CEN,G 8
22 116933B SCREW,PN,#6-32X1 1/2,PHIL,S 16
23 617005G WASHER,BAR,1/8X1 1/4X2,ROUNDED,G 8
24 118052G WASHER,FLAT,5/8 X 1 3/4, G 6
25 117987B WASHER,FLAT #6X5/8X.030,S 32
26 617010G WASHER,BAR,2X2X1/4,G 2
27 118030G WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 64
28 003340G NUT,HX,5/8,G,RAIL 96
29 115914B NUT,HX,#6-32,S 32
30 003704G NUT,HX,3/4",GR DH 12
31 115931G NUT,HX,1,G 2
32 115960G NUT,HX,3/8,G 32
N/A
N/A
35 113553G BOLT,HX,3/4X2,G5,G 4
36 113538G BOLT,HX,1X5,G8,G 2
37 113530G BOLT,HX,1X3 1/2,G5,G 2
38 113654G BOLT,HX,5/8X1 1/2,G5,G 6
39 113558G BOLT,HX,3/4X3 1/2,G5,G 6
40 113596G BOLT,HX,3/8X1,G2,G 32
41 113568G BOLT,HX,3/4X4,G5,G,ALL THRD 2
42 003400G BOLT,RAIL,5/8X2,G 90
43 614533B SPACER,RAIL TENSION,QUEST 2
44 118027G WASHER,FLAT,3/4X2,HVY,G 2
(System Width)
ITEM 610 mm/24" 760 mm/30" 915 mm/36" DESCRIPTION

1 604647G 604648G 604650G BACKUP, ,QUEST,G

2 6154678 6154438 6154448 SUPPORT FRAME ASSY,  ,QUEST

5 617605G 617613G 617616G ANCHOR,FRONT,QUEST, .G

7 616212B 616208B 616209B TRIGGER ASSY,  ,QUEST

10 611678W 611650W 611651W NOSE, ,QUEST.G,PT

11 607196B 606806B 606808B DIAPHRAGM ASSY, ,QUEST

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 13 All rights in copyright reserved



ITEM 1

604647G BACKUP,610 mm/24”, QUEST,G (1)
or
604648G BACKUP,760 mm/30”, QUEST,G (1)
or
604650G BACKUP,915 mm/36”,QUEST,G (1)

ITEM 2

615467B SUPPORT FRAME ASSY,610 mm/24”, QUEST (1)
or

615443B SUPPORT FRAME ASSY,760 mm/30”, QUEST (1)
or
615444B SUPPORT FRAME ASSY,914 mm/36”, QUEST (1)

ITEM 3

614027G SHAPER RAIL,L, QUEST 70/TL-2,G (1)

or

614029G SHAPER RAIL,L, QUEST 100/TL-3,G (1)

or

614025G SHAPER RAIL,L, QUEST 115/TL-3 MOD,G (1)

ITEM 4

614033G SHAPER RAIL, R, QUEST 70/TL-2,G (1)

or

614035G SHAPER RAIL, R, QUEST 100/TL-3,G (1)

or

614031G SHAPER RAIL,R, QUEST 115/TL-3 MOD,G (1)

www.energyabsorption.com
www.highwayguardrail.com

Revision A May 2013
14 All rights in copyright reserved



ITEM 5

6176056 ANCHOR,FRONT, QUEST,610 mm/24",G (1)
or
617613G ANCHOR,FRONT, QUEST,760 mm/30",G (1)
or
617616G ANCHOR,FRONT, QUEST,915 mm/36",G (1)

ITEM 6

616230G TRIGGER STRAP,QUEST, G,PT (1)

ITEM 7

616212B TRIGGER ASSY,610 mm/24”,QUEST (1)
or
616208G TRIGGER ASSY,760 mm/30”,QUEST (1)
or
6162098 TRIGGER ASSY,915 mm/36”,QUEST (1)

ITEM 8

611642G NOSE TRANSITION,R,QUEST,G,PT

ITEM 9

616641G NOSE TRANSITION,L,QUEST,G,PT

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 15 All rights in copyright reserved



ITEM 10

611678G NOSE, 610mm/24”,QUEST,G,PT(1)
or

611650G NOSE, 760mm/30”,QUEST,G,PT(1)
or

611651G NOSE, 915 mm/36”,QUEST,G,PT (1)

ITEM 11

607146B DIAPHRAGM ASSY,610 mm/24”", QUEST
or
606806B DIAPHRAGM ASSY,760 mm/30”, QUEST
or
606808B DIAPHRAGM ASSY,915 mm/36”, QUEST

ITEM 12

614042G SHAPER,BACKUP, QUEST,G (2)
QUEST 100/TL-3 and QUEST 115/TL-3 MOD

ITEM 13

613663G REAR RAIL, QUEST UNCRIMPED,G (2)
QUEST® 70/TL-2 only

613662G REAR RAIL,QUEST,G (2)
QUEST® 100/TL-3 and QUEST® 115/TL-3 MOD

ITEM 14

614733B STRAP,PEEL,REAR, QUEST (2)

ITEM 15

614728B STRAP,PEEL,BAY 2, QUEST
QUEST® 70/TL-2 (2) only

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 16 All rights in copyright reserved



ITEM 16

614732B STRAP,PEEL, BAY 3, QUEST (2)
QUEST®100/TL-3 and QUEST® 115/TL-3 MOD

ITEM 17

608415B FLT ST 1/4X2 13/16x10 7/17, W/HOLES,6 (2)
QUEST® 100/TL-3 and QUEST® 115/TL-3 MOD

ITEM 18

608513G FLT ST 1/4X4X14,W/SLOTS,G (2)

ITEM 19

611792G PANEL,BAY 1, QUEST,G (2)

ITEM 20

611796G PANEL,BAYS, QUEST,GQUEST® 70/TL-2 (4)
QUEST® 100/TL-3 (6)QUEST® 115/TL-3 MOD (8)

ITEM 21

605343G BRACE,PANEL, QUEST,G
QUEST® 70/TL-2 (4)
QUEST® 100/TL-3 (6)
QUEST® 115/TL-3 MOD (8)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 17 All rights in copyright reserved



ITEM 43

614533B SPACER,RAIL,TENSION, QUEST, PT,Y (2)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 18 All rights in copyright reserved




| ITEM 22 116933B SCREW,PN #6-32X1 1/2,PHIL,S
QUEST® 70/TL-2 (8)

QUEST® 100/TL-3 (12)

QUEST® 115/TL-3 MOD (16)

ITEM 23 617005G WASHER,BAR, 1/8X1 1/4X2
ROUNDED, G (8)
(

®
o

ITEM 24 118052G WASHER, FLAT,5/8X1 3/4,G (6)

ITEM 25 117987B WASHER, FLAT,#6X5/8X.030,S

( O QUEST® 70/TL-2 (16)
QUEST® 100/TL-3 (24)
N QUEST® 115/TL-3 MOD (32)

ﬁ ITEM 26 617010G WASHER, BAR,
2X2X1/4,G (2)

ITEM 27 118030G WASHER, FLAT,

4 3/8 ID X 13/16 OD, P, HRD
O QUEST® 70/TL-2 (32)
QUEST® 100/TL-3 (48)
QUEST® 115/TL-3 MOD (64)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 19 All rights in copyright reserved



ITEM 28 003340G NUT, HX, 5/8,G,RAIL
QUEST® 70/TL-2 (60)

QUEST® 100/TL-3 (78)

QUEST® 115/TL-3 MOD (96)

ITEM 29 115914B NUT, HX,6-32,S
QUEST® 70/TL-2 (16)

QUEST® 100/TL-3 (24)

QUEST® 115/TL-3 MOD (32)

fA\
@)
(1]

ITEM 30 003704G NUT,HX, 3/4,GR DH
QUEST® 70/TL-2 (10)

QUEST® 100/TL-3 (12)

QUEST® 115/TL-3 MOD  (12)

ITEM 31 115931G NUT, HX, 1, G (2)

— ITEM 32 115960G NUT, HX, 3/8, G
QUEST® 70/TL-2 (16)

QUEST® 100/TL-3 (24)

QUEST® 115/TL-3 MOD  (32)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 20 All rights in copyright reserved



L ITEM 35 113553G BOLT, HX, 3/4X2, G5, G (4)

;r I ITEM 38 113654G BOLT, HX, 5/8X1 1/2, G5, G (6)

QUEST® 70/TL-2 (2)
QUEST® 100/TL-3 (4)
QUEST® 115/TL-3 MOD  (6)

ITEM 39 113558G BOLT, HX, 3/4X3 1/2, G5, G

QUEST® 70/TL-2 (16)

F QUEST® 100/TL-3 (24)
QUEST® 115/TL-3 MOD (32)

ITEM 40 113596G BOLT, HX, 3/8X1, G2, G

QUEST® 70/TL-2 (54)
QUEST® 100/TL-3 (72)
QUEST® 115/TL-3 MOD  (90)

ITEM 42 003400G BOLT, RAIL, 5/8X2, G

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 21 All rights in copyright reserved



N, d
| "

ITEM 36 113538G BOLT,
HX, 3/4X2, G5, G (4)

www.energyabsorption.com
www.highwayguardrail.com

— —
Ny e
. -
bl
— —— —— —

ITEM 37 113530G BOLT,
HX, 3/4X2, G5, G (4)

22

b
& L
\\ /_{-’
—
S
— —_— =

- 7

ITEM 41 113568G BOLT,
HX, 3/4X2, G5, G (4)

Revision A May 2013
All rights in copyright reserved



Pictorial Assembly

Step 1

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 23 All rights in copyright reserved



Step 2 /
613505G RAIL GUIDES (4) /

QUEST® 70/TL-2 /
e

é ’ / /
iy
~'613505G RAIL GUIDES (6)
QUEST® 100/TL-3 / F
.-"’//

ey 4 613505G RAIL GUIDES (8)

= QUEST® 115/TL-3 MOD

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 24 All rights in copyright reserved



Step 3 (QUEST 70/TL-2)

ITEM 30 003704G NUT.HX, 3/4", GR DH (4)

\,‘ f’ ITEM 39 113558G BOLT, HX, 3/4X3 1/2,G5,G (4)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 25 All rights in copyright reserved



Step 3 (QUEST® 100/TL-3)

ITEM 30 003704G NUT.HX, 3/4”, GR DH (6)

ITEM 39 113558G BOLT, HX, 3/4X3 1/2, G5, G (8)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 26 All rights in copyright reserved



Step 3 (QUEST® 115/TL-3 MOD)

ITEM 30 003704G NUT.HX, 3/4", GR DH (8)

ITEM 39 113558G BOLT, HX, 3/4X3 1/2, G5, G (8)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 27 All rights in copyright reserved



@ ITEM 37 113530G BOLT, HX, 1X3 1/2, G5, G (2)

ITEM 43 614534G SPACER, RAIL TENSION, QUEST®, PT, Y (2)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 28 All rights in copyright reserved



QUEST® 100/TL-3 AND QUEST® 115/TL-3 MOD

ITEM 30 003704G NUT, HX, 3/4, GR, DH (4)
QUEST® 70/TL-2 (8)

QUEST® 100/TL-3 (12)

QUEST® 115/TL-3 MOD  (16)

ITEM 39 113558G BOLT, HX, 3/4X3, 1/2, G5, G (4)
QUEST® 70/TL-2 (8)

QUEST® 100/TL-3 (12)

QUEST® 115/TL-3 MOD (16)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 29 All rights in copyright reserved



—

ITEM 30 003704G NUT, HX, 3/4, GRDH (4)

ITEM 35 113553G BOLT, HX, 3/4X2, G5, G (4)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 30 All rights in copyright reserved



Step 7

(I )

ITEM 22 116933B SCREW, PN, #6-32X1 1/2, PHIL, S (4)
\\—/

ITEM 25 117987B WASHER, FLAT, #6X5/8X.030, S (8)
\‘_/

ITEM 27 118030G WASHER.FLAT, 3/8 ID X 13/16 OD, P, HRD (16)

[
oL
.

ITEM 28 003340G NUT, HX, 5/8, G, RAIL (18)

:

ITEM 29 115914B NUT, HX, #6-32, S (8)

)

-
S

ITEM 32 115960G NUT, HX, 3/8, G (8)

Ok

ITEM 40 113596G BOLT, HX, 3/8X1, G2, G (8)

ITEM 42 003400G BOLT RAIL, 5/8X2, G (18)
www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 31 All rights in copyright reserved



Step 7 (CONT'D)

70/TL-2

QUEST®

QUEST® 115/TL-3 MOD

QUEST® 100

Revision A May 2013

All rights in copyright reserved

www.energyabsorption.com

www.highwayguardrail.com

32



(0 )

ITEM 22 116933B SCREW, #6-32X1 1/2, PHIL, S (4)

ITEM 25 117987B WASHER, FLAT, #6X5/8X.030, S (8)

ITEM 27 118030G WASHER.FLAT, 3/8 ID X 13/16 OD,P,HRD (16)

ITEM 28 003340G NUT, HX, 5/8, G, RAIL (18)
{O) H

ITEM 29 115914B NUT, HX, #6-32, S (8)

ITEM 32 115960G NUT, HX, 3/8, G (8)

() —

ITEM 40 113596G BOLT, HX, 3/8X1, G2, G (8)

ITEM 42 003400G BOLT RAIL, 5/8X2, G (18)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 33 All rights in copyright reserved



Step 8 (CONT'D) (QUEST® 70/TL-2, Skip this step)

QUEST® 100/TL-3 & QUEST® 115/T1L.-3 MOD

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 34 All rights in copyright reserved



Step 9 (QUEST® 70/TL-2 & QUEST® 100/TL-3, Skip this step)

(0 )

ITEM 22 116933B SCREW, PN,#6-32X1 1/2,PHIL,S (4)

ITEM 25 117987B WASHER, FLAT #6X5/8X.030, S (8)

ITEM 27 118030G WASHER.FLAT, 3/8 ID X 13/16 OD, P, HRD (16)

ITEM 28 003340G NUT, HX, 5/8, G, RAIL (18)
{O) H

ITEM 29 115914B NUT, HX, #6-32, S (8)

ITEM 32 115960G NUT, HX, 3/8, G (8)

() —

ITEM 40 113596G BOLT, HX, 3/8X1, G2, G (8)

ITEM 42 003400G BOLT RAIL,5/8X2, G (18)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 35 All rights in copyright reserved



Step 9 (Cont'd) (QUEST® 70/TL-2 & QUEST® 100/TL-3, Skip this step)

QUEST® 115/TL-3 MOD

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 36 All rights in copyright reserved



Step 10 (x2)

ITEM 27 2708022-0100
WASHER, FLAT, 3/8
IDX13/16 OD, P, HRD (8)

ITEM 28 2704191-0000
NUT, HX, 5/8, G, RAIL (2)

ITEM 32 2704031-0000
NUT, HX, 3/8, G (4)

ITEM 42 2699341-0000
BOLT, RAIL, 5/8X2, G5, G (2)

ITEM 40 2701221-0000
BOLT, HX, 3/8X1, G2, G (4)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 37 All rights in copyright reserved



Step 11

20
u T
'-'.r.i'
o .
S @
E
L
18
2
'f:‘;'_' : 1
Y 1
oy "__
%%
T

www.energyabsorption.com
www.highwayguardrail.com

38

Ty
e
LY
-

22

25

28

- (29

116933B
SCREW,PN,#6-32X1 1/2,PHIL,S (4)

117987B
WASHER.FLAT.#6X5/8X.030.S (8)

003340G
NUT,HX,5/8,G,RAIL (12)

115914B
NUT,HX,#6-32,S (8)

003400G
BOLT,RAIL,5/8X2,G (8)

Revision A May 2013

All rights in copyright reserved



Step 12

3-3 23 |"|'}‘.I ~
A
= ‘1:\ ' - .
1_'_‘-.',' \ - ,'I.-
s i i
s . ;—‘f‘l . &
e P -
<5 N )
. ' 34
S,
. v 19
h“. & r"t
24 = 115971G
38 NUT,HX,5/8,G,GR DH (6)
o
4 003300G
WASHER,FLAT.5/8X1 3/4.G (6)
34/ 003400G
BOLT,RAIL,5/8X2,G (6)
25 003340G
NUT,HX,5/8,G,RAIL (6) 3g 113654G

BOLT,HX,5/8X1 1/2,G5,G (6)

www.energyabsorption.com

Revision A May 2013
www.highwayguardrail.com 39 All rights in copyright reserved



Step 13

ITEM 26 617010G
WASHER,BAR,2X2X1/4,G  (2)

77N
| \.
| |

i

ITEM 30 003704G
NUT,HX,3/4” ,GR DH (2)

\

.

[

ITEM 41 113568G
BOLT,HX,3/4X4,G65,G,ALL THRD (2)

www.energyabsorption.com
www.highwayguardrail.com

Revision A May 2013
40 All rights in copyright reserved



Step 14

\36)

/;'._—'—_.';:\ '
./ i Q\\\\ \. Il i
(| Iy ]‘} —A
\ /4 [ |

— — 1
_.-"'r.-""— e I 1
A ) [ 1
- =
/7 N\
A7 N | .-
I '| 1 1 LY |II i
W | I D | e
! W17 | \
\ [
A %\ ;.::; / r
p A
R e y d |
AN .y /

ITEM 31 115931G NUT,HX,1,G (2)

www.energyabsorption.com
www.highwayguardrail.com

ITEM 36
113538G BOLT,HX,1X5,G8,G (2)

ITEM 44 118027G WASHER, FLAT,3/4X2, HVY (2)

Revision A May 2013
41 All rights in copyright reserved



Step 15a

ITEM 28 003340G NUT, HX, 5/8, G, RAIL (2) ITEM 42 003400G BOLT, RAIL, 5/8X2, G (2)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 42 All rights in copyright reserved



Step 15b

ITEM 28 003340G NUT, %
HX, 5/8, G, RAIL (6)

EM 23 117976G
4, /> WASHER, BAR, 1/8X1 1/4X2, ROUNDED, G (6)

/ \ f |
{7 N t r
AN / | |
T ITEM 42 003400G BOLT, RAIL, 5/8X2, G (6)
A
www.energyabsorption.com Revision A May 2013

www.highwayguardrail.com 43 All rights in copyright reserved



Step 15c

% N ; )
kax\x‘_._" - "-_____x i / | ITEM 23 117976G
E:_J’; / WASHER, BAR, 1/8X 1 1/4X2, ROUNDED, G (6)
ITEM 28 003340G NUT, HX, 5/8, G, RAIL (6)
I P
# — ‘\\. A —
H:':-._\ vll .I |
i ._2‘:- o A I-'I
\_Z / \ ]
, - _'___.-""-,

ITEM 42 003400G BOLT. RAIL.5/8X2. G (6)

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 44 All rights in copyright reserved



Assembly Instructions

Recommended Tools

Documentation

. Manufacturer’s Assembly Manual
. Manufacturer's Drawing Package
Cutting equipment

. Rebar Cutting Bit - 22 mm [7/8”]

. Concrete Drill Bits - 22 mm [7/8”] (*Double Fluted)
. Grinder, Hacksaw or Torch (optional)

. Rotary Hammer Drill

Note: Energy Absorption Systems recommends using double fluted drills to achieve optimum
tensile strength when installing the MP-3® anchoring system. That decision must be confirmed
with the highway authority authorizing the assembly so it is anchored to their specification.

Wrenches

. Heavy Duty Impact Wrench - 1/2” Drive

. Standard adjustable wrench - 300 mm [12"]

. 1/2” drive sockets: 1 1/8”, 1 1/4”, 1 1/2"

. 3/8” drive sockets: 1/4”, 1/2”

. Deep Sockets: 1 1/4”

. Ratchet and attachments for the above sockets
. Breaker Bar: 1/2” x 24"

. Torque Wrench: 200 ft-1b

. 2 ea. Open/Box End Wrench - 1/4”, 1/2”, 3/4”
Hammers

. Sledgehammer

. Standard Hammer

Personal protective equipment

. Safety Glasses

. Gloves

. Safety Toe Shoes

. Apron for MP-3® application

www.energyabsorption.com
www.highwayguardrail.com 45

Revision A May 2013
All rights in copyright reserved



Miscellaneous

. Traffic Control Equipment

. Lifting and Moving Equipment (A lifting device is preferred although a forklift can be
used.) Minimum 5,000 Ib. capacity required.

. Compressor (100 psi)

. Generator (5 kW)

. Long Pry Bar

. Drift Pin 300 mm [12"]

. Center Punch

. Tape Measure 7.5 m (25"

. Chalk Line

. Concrete Marking Pencil

. Nylon bottle brush for cleaning 7/8” drilled holes

. Rags, Water, and Solvent for Touch-up

Note: The above list of tools is a general recommendation. Depending on specific site
conditions and the complexity of the assembly specified by the appropriate highway
authority, additional or fewer tools may be required. Decisions as to what tools are
needed to perform the job are entirely within the discretion of the specifying highway
authority and the authority’s selected contractor performing the assembly of the system
at the authority’s specified site.

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 46 All rights in copyright reserved



Site Preparation/Foundation

Curbs and Islands

All curbs and elevated objects over 100 mm [4”] high should be removed. If possible, curbs less
than 100 mm [4”] high should be removed approximately 15m [50°] in front of the
QUEST® System, and as far back as the system’s backup. Any curbs that must remain should
be 100 mm [4”] maximum and be mountable.

Concrete Assemblies

For concrete assemblies, the QUEST® System should be assembled only on an existing or
freshly placed and cured concrete base (28 MPa [4000 psi] minimum). Use 178 mm [77]
threaded rods and two part MP-3® (See Figure 3). Location and orientation of the concrete base
and attenuator must comply with project plans or as otherwise determined by the resident
project engineer.

For an independent, soil-supported concrete foundation, include a below-grade anchor block as
part of the pad. The large block will keep the pad from sliding during an impact, if such impact is
within FHWA accepted criteria. Additional details can be found on the standard drawings and
project plans.

Caution: Accurate placement of all steel rebar is critical to avoid interference
with the concrete anchor bolts.

Asphalt Assemblies

The QUEST® System may be assembled on asphalt or asphalt overlays. Provide a minimum of
76 mm [3"] layer of asphalt over a minimum of 76 mm [3"] layer of Portland Cement concrete,
152 mm [6”] layer of asphalt over 152 mm [6”] layer of subbase, or 203 mm [8"] layer of asphalt
with no subbase. Refer to Figures 4, 5 or 6. Use 460 mm [18"] threaded rods assembled with
the two part MP3® grout for foundations.

Cross-Slope

Assembly cross-slope should not exceed 8% and
should not vary more than 2% over the length of
the system; the pad surface should have a light
broom finish (See Figure 2).

8% (5°) (12:1)
MAXIMUM

LEVELING PAD \
FIGURE 2 o
CROSS-SLOPE

Warning: Location of the backup in relation to the hazard and nearby objects
will affect the operation of the attenuator. Upon impact, the shaper rails stroke
toward and extend beyond the rigid backup and hazard as much as 1.82 m [6]
from their pre-impact location, therefore the backup must nest around concrete
walls, barriers and pillars. Failure to comply with this requirement may result in
impaired system performance offering motorists less protection.

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 47 All rights in copyright reserved



Assembly Procedures

Note: The drawing package provided with the QUEST® System must be used with these

instructions for proper assembly and should take precedence over these general instructions.

1) Deploy Traffic Control

A traffic control plan appropriate to the complexity of the project should be prepared and
understood by all parties before the QUEST® System is assembled. Follow the traffic plan

set forth by the applicable highway authority.

Deploy the appropriate work zone safety devices, as directed by the highway authority, prior

to beginning the assembly and keep them present through all phases of the assembly.

2) Determining the Base point and Centerline

Typically the base point of the QUEST® System will be the midpoint of the hazard at its front

face.

Extend a chalk line from the base point, perpendicular to the hazard face, or as determined
by project engineer; to a distance greater than the maximum length of the QUEST® System
(refer to the drawings provided). This chalk line will become the centerline for the
QUEST® System (See Figure 3). When properly assembled the QUEST® System appears to

be an extension of the object which it is shielding (See Figure 4).

Warning: The 610 mm [24"], 760 mm [30”] or 915 mm [36"] Backup should nest
around concrete walls, barriers and pillars 610 mm [24”], 760 mm [30”"] or 915
mm [36”] in width or less, respectively. Failure to nest the Backup around these

types of hazards may result in untested system performance.

FRONT FACE OF HAZARD 1

N
I
CHALKLINE. .\~
FIGURE 3

QUEST® System Placement

FIGURE 4
Backup Location

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 48 All rights in copyright reserved



-

7

'

610 mm [247]
760 mm [307]
915 mm [36”]
SYSTEM WIDTH
1219 mm
[48”] PAD WIDTH (24" SYSTEM)

102 mm L 5.38 m [17°-8"] EFFECTIVE LENGTH |

[4°] MIN. - - 6.44 m [21-2"]SYSTEM LENGTH
6.68 m [21°-11"] PAD LENGTH

QUEST® 70/TL-2
Plan View

(24” SYSTEM)

610 mm [24”]
760 mm [30”]
915 mm [36”]

= SYSTEM WIDTH
3
]
{
1219 mm
[48"] PAD WIDTH

_
o
~
3

7.21 m [23'-8"] EFFECTIVE LENGTH
” “ |
[TMIN. | | 8.27 m [27-2"] SYSTEM LENGTH
~

1372 mm [54”] PAD WIDTH (30" SYSTEM)
1524 mm [60"] PAD WIDTH (36" SYSTEM)

8.51 m [27°-117] PAD LENGTH

QUEST® 100/TL-3
Plan View

610 mm [24”]
760 mm [307]
915 mm [36”]

A1 1T T

9.00 m [29°-8"] EFFECTIVE LENGTH

102
4" MTI:l o s 10.10 m [33°-2"] SYSTEM LENGTH N
' 10.34 m [33°-117] PAD LENGTH

SYSTEM WIDTH
.
1219 mm
[48”] PAD WIDTH (24 SYSTEM)

QUEST® 115/TL-3 MOD
Plan View

FIGURE 5
Backup Location

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 49 All rights in copyright reserved



3) Setting the Shaper Rails — =

Ensure the Spacers (Item 43) are placed = = /6>
around the bolts (Item 37) inside the =
window in the Backup. Snug the bolts so i

the Shaper Rails don't move when the = =
system is lifted. Once the system is placed, ANGLE II/\\ —
the bolts can be loosened 1/2” and the BRACKET T~l1

front of the system pulled out if more slack - ‘”5“7-:-.;,

is desired (See Figure 6). d == r "“f:-_.q\_\ @; :
4/

Warning: The tensioning bolt
must have slack thread

25.4 mm [1”] MIN.

available to tighten the Shaper ——
Rail after anchoring the system. 38 mm [11/27] MAX.
FIGURE 6
4) Lifting and Placing the System Trigger Assembly Adjustment

Use the lifting points to lift the QUEST® System into place (See Figures 7a, 7b and 7c).

Warning: Do not lift the system using the Tube Rails or Fender Panels! Lift the
system using the Diaphragms, Backup and Support Frame only.

Use fixed-length slings with a 1365 kg [3,000 Ibs.] minimum capacity. Fixed slings will
prevent the system from tipping.

Danger: Do not lift the system over any personnel. Do not stand below or
behind the system when performing this function. Failure to heed this warning
could result in injury or death.

For assemblies shielding concrete wall, safety shape barrier or pillar, the steel Backup
should be nested around the hazard (See Figure 4).

*SEE NOTE

Note: Maximum stud height for {
front anchor locations shown is

40 mm [1.5”] (See Figure 10).

1121/2"

N
N'. Iﬂ—ﬂ
,

3l
D
IS

FIGURE 7a

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 50 All rights in copyright reserved



5) Drill and Set Anchors

Use the holes in the Backup and Front Anchor Plate as a template to locate and drill holes. The
Backup requires 10 MP-3® anchors, 5 anchors on the left side and 5 anchors on the right side.
The Front Anchor Plate requires 5 MP-3® anchors.

For Concrete Assemblies

Drill 22 mm [7/8"] diameter x 140 mm [5 1/2"] deep holes into the concrete pad or roadway (See
Figure 12). Use vertical MP-3® kits to assemble 3/4” diameter x 7” long studs using instructions
included with kit. After grout is hardened, use 3/4” flat washers and nuts provided with kit to
anchor system to foundation.

For Asphalt Assemblies

Drill 22 mm [7/8"] diameter x 420 mm [16 1/2"] deep holes into the asphalt roadway. Use vertical
MP-3® kits to assemble 3/4” diameter x 18” long studs using instructions included with kit. After
grout is hardened, use 3/4” flat washers and nuts provided with kit to anchor system to
foundation.

*SEE DTE

Note: Maximum stud height for

. . AN
front anchor locations shown is -~/ \
40 mm [1.5] (See Figure 10). -~ / \ TN

; / \ N
131 3/4// g[]':/ - \ gﬁ!! 140!!
/ / o \\
// ~ ‘\'\
# /
—ll— = 'D — ]:["T —— L 5
== - . [, _ ey
AN I 1 Ml =
FIGURE 7b

------

Note: Maximum stud height for
front anchor locations shown is
40 mm [1.5"] (See Figure 10).

121727

£ f - =— =1}
| [ == =l | [© | [= ]
% = : e ' j\aj
FIGURE 7c
www.energyabsorption.com Revision A May 2013

www.highwayguardrail.com 51 All rights in copyright reserved



6) Adjusting the Trigger Assembly (See Warning)

Ensure 1" x 5” bolts attaching front of Shaper Tube are tight. Tension threaded rod by tightening
upper nut and 1/8 to 1/4 turn past snug. Assemble second nut on upper side and jam (typical
both sides). See also procedure outlined in the drawing package (See Figure 8).

7) Tension Shaper Rails (See Warning)

Remove the Spacers (Item 43) and tighten 1” x 3 1/2” bolts in the rear of the Shaper Rail
Assembly (See Figure 6).

Warning: Once the grout has hardened (Refer to Table E on Page 56 for
hardening times):
e 3/4” x 7" Anchor Studs Torque to 165 N-m [120 ft-Ib] (See Figure 10)
e 3/4"x 18" Threaded Rods Torque <14 N-m [10 ft-Ib] (See Figure 10)
e Trigger Assembly Tighten (See Figure 8)
e Tension Shaper Rail Bolts Tighten (See Figure 6)

Note: For ease of assembly, nose assembly should be left off until system
is anchored. See Steps 15a, 15b, & 15¢c on Pages 40, 41, & 42 for attaching
nose assembly.

Bidirectional Traffic

If a QUEST® System is placed in a location where traffic will be approaching from the rear, a
transition from the object being shielded to the Backup may be required. Hardware is available
to mount guardrail or a safety shaped barrier to the Steel Backup of the QUEST® System.

” \ | AFTER ANCHORING SYSTEM, TURN THE NUT
! 1/8 TO 1/4 TURN PAST SNUG

\

JAM SECOND NUT

TIGHTEN 1” X 3 1/2" SHAPER
TUBE BOLT (ONE EACH SIDE)

SHAPER ASSEMBLY

MP-3 ANCHOR

I 1 L

CAUTION:

WASHER " 40 MM [1.50"]
< 1 . MAXIMUM STUD HEIGHT
_ Yt
FIGURE 9 2
AnChOring the SyStem Ro;\pwp\vﬁ \ BACKUP OR MONORAIL

FIGURE 10

Note: Maximum stud height for front anchor :
Proper Stud Height

locations shown in Figure 9is 40 mm [1.5"].

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 52 All rights in copyright reserved



Transition and Side Panel Types

Caution: The proper Transition or Side Panel must be used for optimum impact
performance of the system. The correct panel to use will depend on the direction
of traffic and what type of barrier or hazard the QUEST® System is shielding. See
assembly drawings if you have any questions.

Warning: Location of the system with respect to the hazard is critical and
dependent on the type of Transition Panel used. See project plans supplied with
the system for details.

DIRECTION

NN OF TRAFFIC

S :\;- "'&-" b
DIRECTION N
OF TRAFFIC s

| ] A\
FIGURE 10 FIGURE 11
Thrie-Beam to Safety Barrier Transition Panel Thrie-Beam to W-Beam Transition Panel

L]
_ OF TRAFFIC
FIGURE 12 l FIGURE 13
Transition to Thrie-Beam Guardrail Thrie-Beam End Shoe Transition Panel

QUEST System Maximum Hazard Width

Product name Model No. Maximum Width

QUEST® 610 MM [247] | TDXXX24-** | 600 mm [24]
QUEST® 760 MM [30”] | TDXXX30-** | 760 mm [30"]
QUEST® 915 MM [367] | TDXXX36-** | 915 mm [36]
XXX= 70, 100, or 115 (SPEED)
*#*%=70/TL-2, 100/TL-3 OR 115/TL-3 MOD

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 53 All rights in copyright reserved




MP-3® Polyester Anchoring System

The MP-3® Polyester Anchoring System is a quick and easy way to securely anchor crash
cushions and other common highway devices. MP-3® features high pullout strength, superior
vibration resistance, and exceptional durability.

Each MP-3® kit contains a can of MP-3® resin, hardener, cold weather promoter, studs,
washers, and a complete safety sheet. The cold weather promoter shortens hardening time by
as much as seven hours. Both vertical and horizontal assemblies are possible using the MP-3°®
system.

Vertical Assemblies
Note: Read MP-3® Instructions before starting.
1) Prepare the Concrete Pad

Warning: Do not allow the MP-3® resin or hardener to contact skin or eyes.
See material safety data sheet supplied with the MP-3® kit for first-aid
procedures. Use only in well-ventilated area. Do not use near open flame.

Warning: Wear safety goggles, gloves, and apron during application process.

The Anchor Bolts (studs) that anchor the QUEST® system Backup and/or Monorail sections to
the concrete pad must be those shipped in the kit or of high strength steel (830 MPa [120,000
psi] minimum tensile strength or equal). These studs must be set in minimum 28 MPa [4000 psi]
concrete. Allow the concrete to cure a minimum of seven days before applying MP-3®.

2) Drill Holes

Note: Energy Absorption Systems recommends using two fluted drills to achieve optimum
tensile strength when assembling the MP-3® anchoring system.

Use the part that is to be anchored as a drilling template. Drill the holes 3 mm [1/8”] larger than
the stud diameter to the recommended depth, using a rotary percussive drill. If a diamond drill is
used, the surface will be too smooth for the MP-3® to adhere and full strength will not be
achieved. Refer to the MP-3® assembly instructions provided with your kit. Check to be sure all
the holes are drilled to the proper depth and aligned with the part to be anchored. Please refer
to Table D.

Table D
MP-3® Anchoring Information
Stud Concrete Minimum Recommended
Size: Bit Size Depth Torque

314°x 6 1/2" [ 22mm [7/8"]| 125 mm[57] | 165 N-m [120 ft-Ib]
314°x 7" | 22 mm [7/87] | 140 mm [5” 1/2'] | 165 N-m [120 ft-Ib]
3/4°x 18" | 22 mm [7/8"] | 420 mm [16 1/2”] | <15 N-m [<10 ft-Io]

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 54 All rights in copyright reserved



3) Clean the Holes

Blow the concrete dust from the hole using oil-free compressed air. Thoroughly brush it with
a stiff-bristled brush and then blow it out again. If the hole is wet, completely flush it with
water while brushing. Then blow it clean using oil-free compressed air.

4) Mix the Resin and Hardener

Wearing gloves, apron and safety goggles, remove the lids from the MP-3® Part A-resin and
Part B-hardener containers. Pour Part B into Part A, then mix vigorously for 30 seconds to
form MP-3® grout (an anchor stud may serve as a stirring rod).

5) Add Cold Weather Promoter (in Cold Weather)

For faster hardening in cold weather, promoter may be used. Add the entire contents of the
partially filled promoter container to the MP-3® grout, then mix for an additional 30 seconds.
Use immediately because the MP-3® grout will thicken quickly. Refer to Table D for
hardening times.

Warning: Do not use promoter when the temperature is above 15 degrees
Celsius (60 degrees Fahrenheit). Grout will harden too quickly. Use only in well-
ventilated area. Do not use near open flame.
6) Pour Grout into Holes
Crimp the mouth of the can to form a spout and pour the MP-3® grout mixture down into the
hole through the part. Fill the hole to 1/3 - 1/2 full.

Caution: Do not overfill or under fill the hole. If the hole is overfilled, there will
not be enough grout to use all of the anchor studs/kit. If hole is under filled the
grout may not develop the required pull out strength.

7) Add the Washers and Nuts

Place a flat washer onto the stud, then thread a nut on until 1 or 2 threads of the NUT are
left exposed.

8) Insert Studs in Holes and Wait for Grout to Harden
Push the stud down through the part to be anchored and into the hole. Give the stud several
twists in the MP-3® to wet the threads.

Caution: Do not disturb or load the stud until the MP-3® material has hardened
(See Table E).

9) Torgue the Nuts

Once the grout has hardened, torque the nut to the recommended values (See Table D).

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 55 All rights in copyright reserved



Table E

Approximate Hardening Times (hours)

Temperature Hardening Times (hours)
Concrete Recommended
Bit Size Torque
(®) (F) No Promoter | With Promoter
>26 >80 1/2 N/R*
22-26 | 70-79 1 N/R
16-21 | 60-69 2 N/R
10-15 | 50-59 4 3/4
4-9 40-49 8 1
-1-3 30-39 N/R 11/2
<-1 <30 N/R N/R**
*Not recommended
**Contact Customer Service Department for more
information

www.energyabsorption.com
www.highwayguardrail.com

56

Revision A May 2013

All rights in copyright reserved



Horizontal Assemblies

The horizontal MP-3® kit is the same as the vertical kit except that a cartridge for a standard
caulking gun is supplied in the horizontal kits and the resin for the horizontal kits is a thixotropic
(TX) resin. The TX-Resin is a gelled resin designed to keep the grout in place in horizontal holes
during application.

When using the horizontal MP-3® kits follow the vertical instructions with the following
exceptions:

1) Thread Dispensing Tip onto Dispenser
Prior to mixing the grout, carefully thread the dispensing tip onto the dispenser.
2) Pour Mixed Grout into Dispenser

Once the grout is mixed, crimp the mouth of the can to form a spout and pour the MP-3®
grout into the open end of the dispenser (use mixing stud to scrape out the portion
remaining in the can). You may use the box to hold the dispenser upright. Close the box lid
and poke the dispenser tip into the top of it. Seal the dispenser with the plunger provided.

3) Place Dispenser in Caulking Gun and Dispense Grout

Cut the small end of the dispenser tip off. Place the dispenser into a caulking gun and
dispense until MP-3® TX grout reaches the tip of the dispenser, then release pressure. Push
the dispenser tip through the part to the bottom of the hole and dispense while slowly
withdrawing the tip.

Caution: Do not overfill or under fill the hole. Fill hole approximately 1/3 to 1/2
full. If the hole is overfilled, there will not be enough grout to use all of the anchor
studs/kit. If hole is under filled the grout may not develop the required pull out
strength.
4) Add the Washers and Nuts
Put washer and nut on stud, leaving nut flush with end of stud.
5) Insert Studs into Holes
Push stud through part to be anchored and into hole.

Note: In horizontal applications the stud should be flush with the top of the nut. Torque to 165
N-m [120 ft-Ib].

?iﬁ”qmﬁ”m“fc ) CORRECT

INCORRECT

Figure 14
MP-3® Horizontal Application

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 57 All rights in copyright reserved



MP-3® Assembly Cautions

1) Shelf life

If the shelf life of the MP-3® has expired (See MP-3® kit for expiration information), mix a
small amount of MP-3® in the proportions of one part A to two parts B by volume. If the
material does not set according to the instructions, contact Energy Absorption Systems for
guidance.

Warning: Do not use MP-3® if: the material fails to set up, Part A-Resin had
gelled (for vertical applications), or TX-Resin is NOT gelled (for horizontal
applications).

2) Steel rebar

If steel rebar is encountered while drilling an MP-3® anchor bolt hole, apply one of the
following solutions:

A) Using a diamond core drill or rebar drilling tool, drill through the rebar only and then
switch back to the concrete bit to drill into the underlying concrete until the proper hole
depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the local project engineer.

B) Drill a new hole down at an angle past the rebar to the proper depth. Anchor the stud by
completely filling both holes with MP-3°.

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 58 All rights in copyright reserved



Maintenance Checklist

Frequency of maintenance required will depend upon site conditions. Visual drive-by
inspections, by the appropriate highway authority, are recommended at least once a month.
Walk-up inspections are recommended at least once a year for assemblies on concrete and at
least once every six months for assemblies on asphalt.

Visual Drive-By Inspection

1)

2)

3)

Check to see if there is any evidence of an impact (deformed Nose or Side Panels). If
so, a walk-up inspection will be necessary.

Check to see that the surface under the system is clear of debris to ensure performance
as tested.

Note the location, condition of the QUEST® System, and the date of the visual drive-by
inspection. Drive-by inspections are recommended on an as needed basis based upon
traffic volume, site accident history, etc.

Walk-Up Inspection

1) Clear and dispose of any debris on the site.

2) Be sure all bolts are tight and rust-free.

3) Be sure anchor bolts are securely anchored.

4) Be sure the Shaper Rails are tensioned and rust-free.

5) Check to see that the Trigger Bolts in the Front Anchor Assembly are intact.

6) Check to see that the Support Frame Assembly has not engaged the Shaper Rails.
Both Shapers must be over the forward-most part of the pre-crimped portion of the
Shaper Rails.

7 Check to see that the laminated straps at the Fender Panels are intact and
connection points are assembled correctly.

8) Check to make sure that the Diaphragm legs are on grade level and clear of debris.

9) Note the location and condition of the QUEST® System for entry in the impact
attenuator inspection logbook under the date of this inspection. Walk-up inspections
are recommended on an as needed basis based upon traffic volume, site accident
history, etc.

10) Refer to Post-Impact Instructions for more information.

www.energyabsorption.com Revision A May 2013

www.highwayguardrail.com 59 All rights in copyright reserved



Post Impact Instructions

After an impact occurs, the system should be repaired or replaced as soon as possible. Due to
its light weight, short length and minimal number of anchors, the QUEST® System has been
shown to be relatively simple for field repair or rapid replacement of the entire unit.

Depending upon the severity of the impact and site conditions, the QUEST® System can be
either refurbished on the roadside or repaired in the maintenance shop away from traffic
dangers.

Some QUEST® System components may remain undamaged after less severe impacts, making
refurbishment possible. Entire systems can be repaired and then reused on the roadside or
damaged portions can be refurbished and reused as needed. Whether a system is repairable or
reusable is a decision than can only be made by the highway authority who has specified the
use of this device. That decision is never made by the designer or manufacturer of the system.

Recommended Tools

Documentation

* Manufacturer’'s Assembly Manual
* Manufacturer's Drawing Package

Cutting equipment
* Rebar Cutting Bit - 22 mm [7/8”]
» Concrete Drill Bits - 22 mm [7/8"]

» Grinder, Hacksaw or Torch (optional)
* Rotary Hammer Dirill

Hammers

e Sledgehammer
e Standard Hammer

Wrenches

* Heavy Duty Impact Wrench - 1/2” Drive

» Standard Adjustable Wrench - 300 mm [127]

e 1/2” Drive Sockets: 1 1/8”, 1 1/4", 1 1/2”

» Deep Sockets: 1 1/4”

» Ratchet and Attachments for the above sockets

* Breaker Bar: 1/2" x 24"

» Torque Wrench: 200 ft-Ib

* Two of each: Open/Box End Wrench — 1/4”, 1/2", 3/4”

Personal protective equipment
o Safety Glasses

* Gloves
e Safety Toe Shoes

« Apron for MP-3® application

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 60 All rights in copyright reserved



Miscellaneous

» Traffic Control Equipment

» Lifting and Moving Equipment (A lifting device is preferred although a forklift can be
used.) Minimum 2300 kg capacity required.

* Compressor (100 psi) and Generator (5 kW)

* Long Pry Bar

e Drift Pin 300 mm [127]

* Center Punch

* Tape Measure 7.5 m (25"

* Chalk Line

» Concrete Marking Pencil

* Nylon bottle brush for cleaning 7/8” drilled holes

* Rags, Water, and Solvent for Touch-up
Note: The above list of tools is a general recommendation. Depending on specific site
conditions and the complexity of the assembly specified by the appropriate highway
authority, additional or fewer tools may be required. Decisions as to what tools are
needed to perform the job are entirely within the discretion of the specifying highway

authority and the authority’s selected contractor performing the assembly of the system
at the authority’s specified site.

Repair Procedure

1) Deploy the appropriate traffic-control devices to protect your crew.
2) Clear and dispose of any debris on the site.

3) Check all components of the QUEST® System. Any components that are bent or
damaged must be replaced. After some impacts on the nose, it is possible that the only
parts that will be reusable are the backup and front anchor assemblies.

4) To refurbish the QUEST® System, disassemble the system and replace the damaged
parts with new parts.

5) The shaper rail assemblies must be replaced if the support frame has begun to crimp the
pipes.
6) During the process of refurbishment, follow the assembly drawings and instructions.
7) Check to be certain that the site is free from any debris. The QUEST® System is now
ready for service.
Parts Ordering Procedure

1) Make a list of all damaged parts using the part descriptions and part numbers shown on
the assembly drawings.

2) Contact the Energy Absorption Systems Customer Service Department at
(214) 589-8140 or (888) 323-6374.

Refer to this Product Description Assembly Manual for replacing systems.

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 61 All rights in copyright reserved



2 NILSAS 04/2-11 ,1S3NO

._,_ Lo _:__,._ :owNEEé:__ o=t

11va6

[HdW £¥] urw 0L
(lwwol9] ,#2) WILSAS 04/2-1L 5LS3ND

any F
NI 'SWALSAS NOLLJHOSEY ADYINT RS

ETIEES

MPI'NO¥Z0LAL

£00Z/0€/E
el

LO0Z/0ZE

awenal

ol
LO0Z/ZZ/

PIgjyex 'q

et

0000-£00295E

0000-81 02958
[4¥4:1%)
961.09
L9519

I6YELD

ASSY HOHONY
avd 3LTHONOD SLINN 3O 'ON

ASSY ¥IDONUL L103M0¥d H3

281 AYE ASSY WOWHHAYIO HIAMO SIS
| AVE FNVH 140ddNS J .

ATEBNIASSY WILSAS 183N0D
SdONdJ&E3Id3H

i Jrisaal 9 [L0kE] o) angeaiong u:m« pmuwmmm%mwm_

M A HO ] BOVEL ND0LFEOSE0L THAM 5 ON ASSY ¥ B0

Hd JAWR[H0 | v [BOZLIG| 019} WILSAS 01 1§3ND, S¥M 0830)|

‘ddy [wy0] Ag | ney | @ieq

uoIsinay

A May 2013

HI6FELD 'ON ATBNISSY
TYNOILOIHITINN

FONVYWHOSHAd LOVAWNI H3d0Hd
FINSNI OL ATONIAHODDY TTYLSNI 'SAHYZYH 301 [00'¥2] 018 ONNOYY
LS3IN OL O3INDISIA ATIWOIHI03dS A¥d ILIHONOD ANV dNHOYE 133LS
AT3LYHYAIS HIOHO "HIBWNN 300N NI O3ANTINI LON SLTOH HOHONY
310N
ISIMYIHLO SSTINN [STHONI SHILIWITIN MY AINIWIHNSYIW 4O SLINN
03073IHS ONIFE LOTME0 FHL 0L WALSAS LSIND THL WOMA NOLLISNYHL
ALYNDIOY NY A1ddNS 1IVHS HIWOLSND TH L AHWSSIDIN IHTHM
wLE9E2E (888) LV INSWLHYII0
F2NAYIS HIWOLEND ONTTVWD AB F1EVTIVAY FHY TWNINYIN SA0EY 40|
S31d0D ANY NOILYWHOINI 3LIS NIAID Y LY WILSAS ¥ ONIOYId 340438
SNOILWLINIT NDISIA ANY SDILSIHILIVHEYHD FONVINEOIHTd LOVdWI
S11 40 NOLLAIHOSIA W HO 4 . IWANYIN LONA0Hd WILSAS 1SIND. IHL 335] v

¢ ~No

w

il I

NOILYONNOA HO4 SNOLLONMLSNI NOILY TIYASNI LSAND JHL OL H343H ..
o LTVHJSY
NO W3LSAS TIVLSNI OL Q3SN 38 AV STOH Q30vIHHL .81 (v
‘FeNLONMLE Y230 AI0H0ANIZH [00°2] 081 (B
ONOT [0 05 wrZ 5L A8 30 [0 21 weg e
LSYAT LY ONHNSYIW ‘AYMAYOH OFDHOANIZY-NON [00'8] €02 (2
ONIMYHA FONIHIATY ¥3d Avd AIDH0INIZH [00'8] 261 (1
w SINNWININ ONWAOTIOS 3HL H3d 31IHONOD 'O'd NIW[1Sd 000¥]
BN B2 O1 WILSAS HOVLLY OL 035N 38 AV SANLS .L (51 ALD) ¥
ONIMOTIOS
3HL 40 INO ONISN WILSAS HOVLLY ‘TONYINHOAH3d LOVdINI M3d0Okd
HO4 QIHOHONY ATLOTHHOD 38 LSNIW WILSAS 1SN0 THL NOILNYD
NI [0 9] wzg' L 1OvdWI
NOJN QUYMEYIY 3011S OL §7Ivd Hv3d HO4 30V 38 TIVHS NOISINONd 2
FONYIWHOAHId LOVdWI H3dOHd FHNSNI
0L SANYISI ANY S84N0 1TV 40 IWAOWIH SONIWWODIH HIUNLOVINNYN
‘30IND NDIS3A IAISAVOY Z00Z OLHSYY FHL HLIM 3ONVITHWOD NI L
SALON

o

Ol44vHL >

Old4val >

301§ 1437

NOILVYATT3

Ivd Y3dvHS

T3NYd BT AvE ®

ANV | AVE @moxu‘é INO¥S @

R R-LEL] @ dNHOvA @

WOYHHA VIO @
L AvE @

AIN
ision

Rev

JSON @

L.i-Zlw 0@

3_2

NY1d

(HLONT1 avd) Lb - 1z]w Ba'g

(HLONIT WALSAS) [2-1Z] W e
(HLON3T 3NLO3449) [l wees

6 i S ) B31ON 338

NIv [00'v] 201

Lo-¥lwzzl

v CACEAT)

g ® 00

8 3LON 338

All rights in copyright reserved

62

loo'sz] se9

Novc0.dl OMA

www.energyabsorption.com
www.highwayguardrail.com



2 ATANISSY WILSAS 04/2-1L ¢ 1S3INO

z w0 | _ L6FELS _ or=1

[Haw £¥] wus 02

([wwo19] .#2) WILSAS 04211 1S3ND

NI SWALSAS NOILIHOSEY AONING |

MELEFELS

L00ZEZN

PEMON 0

! #a OLI6E SYM ON LHVe
L [3nr| Yo ov/sant I s I ST
drd [nr|3a ¥ ALD B PG SYW ALD 02 76 8 OF SIEAI 130
“ddy [4u0] A9 uIsINeY

HIGFELD 'ON ATHWISSY

Z D ANH EXFE LY 14 HIHSYM DLE0BLL] LiF
i LSINT' NOISNAL TIW 83vdS QEESKIT| 9
I F2LON NOLLYWHOINI ALISYS TYIMILYW DFL9GLE] SF
I WELSAS LS3IND' SNOILINYLSNI TIWLSNI DEPEGLE] PR
I A1S3N0'1ONA0Hd WI30 a165riLL] Ev
| SLONA0Hd TV NOLLNYD TvI30 alarril| Zv
I HO'Z/ L XOL/E'SERS0S LS LI SRGLOLE] ¥
Z QYHL TIV'D'6D'FXHE XH' L108 SBOSELL| OF
ol 2D LXRE XH L1108 SOBSELL] BE
Z O'SEEN EXREXH 1108 OBGSELL| 8E
9 D'GEEN LXBIS XH L1108 S0BEEDD| LB
2 D'GDE/L EXLXH' 1108 D0ESELL] 9€
[ 896X XH 1108 OBESELL| SE
t 'S0 EXKE XH 1108 OESSELL] FE
Ll DIXBS VY LI08 200FE0D] £E
gl S'ZE-BH XH LNN D6065LL) LE
gl DB XH LN 0096511 ) 62
[ 'V RHLAN DIE6GHE] 82
oL HO YD WEXH LNN OFGEGLE] L2
08 TV SRS HH LN SOPEEOD| 82
(43 QuH'd'a0 SLELX Ol §/E LY HIHSYM a0E08LL] &2
Z OB LXZXE HYE HIHSYM 010219 #2
gk S0E0 XE/SHOH LY 14 HIHSYM Qi86LLL] £2
9 D WE L X 8IS LY HIHSYM SZG0BLL| ZZ
8 '0IANNOH TX L LA HYE HIHSYM 2C00219] L2
B 5 TIH 2/1 L XZE-9% Nd' MIHDIS GEEESLL| 0F
t D'1S3IND 13NV 30vHE OEFESD9| 6L
t 2'153N0°'SAVE 13NV 0964118 81
[ D'LS3IN0'L AVE 13NV DZ6LLID]| LI
i D'SLOTSIM FEXEXE LS 1714 DELSBO09| 81
[ 'STIOHMOLL OEXILEL Z2Xp/L 1S 114 D5LFR09| SI
Z 153N0'2Z A¥E133d ' dVillS GBZLiFIS] Pl
[ 1S3IND YYIY 1334 'dVLS GEELPIG] £
Z D'OIdNIFINN'LEINDIVY Hv3e DEG0ELS] T4
I FZ LSIND'ASSY NOVHEHAYIO 9961209 LI
I 1d'D'1S3ND'ISON MBLOLLE| OL
I 1d'9'LSIND TNOILISNYHL ISON MmiraLie] 6

| Lo S LSIAND H' NOILISNWHL 3SON MEraLial @

1 YZ2' LSINDT ASSY HIDOIHL azLzale| ¢

Z 153IND'dYHLS H3DDIHL a0Ezo19| 9

1 9'vZ LSIND' INOHA HOHINY 2608L19] S

1 £'08 LSIND'H VY HIdVHS OEEORID]| ¥

1 D08 LS3N0DT VY H3dVHS DLE0PI8] €

I P2 LSIND'ASSY INVHL LHOddNS ai9rsi9| 2

1 DUSINDFE dNHOVE SLrarea] L

ALD NOILLdIHD530 ‘ON H20LS WaL
1811 S14vd

oL

B8l

i:1

¢ 40 T 193YS T6¥ET9 OMA

Revision A May 2013

All rights in copyright reserved

www.energyabsorption.com

63

www.highwayguardrail.com



YSTEMS,

=

70 km/h [43 MPH]

613491

=
.
@
=
]
7]
w
<
3
=
%)
=
m
w
o

ASSEMBLY NO. 6134918
| ENERGY ABSORPTION 5

e

=25

QUEST® TL-2/70 SYSTEM (24" [610mm])

112212007
H2TI2007
3302007

613491.idw

D. Kohfeld

JME
SPT

DWG 613491 Sheet 2 of 2

By |Chk) App.
C | DK [JME| FJP

ale
w3
> HE
| LT S1S
mjy x|
pEE 8|8
e
w o fw
ez x
<z MEEB
iy HEI R
ZFa SR EE
Ol5w HEE
Sz
[=
m

DECALS
SCALE 115
DRILL @3/16" HOLE IN
CENTER OF BACKUP,
AS SHOWN

:‘
*

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 64 All rights in copyright reserved



«0€ WILSAS 04/2-1L £ 1S3NO

- T g T2 ST W SSONe ]
2 _ ki i _ nooeoLaL o _ Ll L 00] O [WWOME| o) 3ngs3i08 gy SMAIA Q3 10Hn TE0T 003
MPUND0E0LOL | gooorL00295E ASSY HOHINY BOHNEM MO | 8 [s0mwL| OEFZ MDOL-DE0SEOL SYM 'ON DNIMYEOD]
> 0000-6Z0295E avd ILIHINDD SLINM S0 "ON | ¥1d |3 Ha W |S0/5LE) (294 WELSAS 04 LS3N0. SYM NOLLD 8530
[HdW %] wuny 0L LIRS 1951 gozaie ASSY HIODIHL 103roud H3 [ady [wuo| A | e | eiea woReY
908909 ASSY WOVHHAWIO
5 L00Z/BZE ENT H30YO SIWS
([wwipg/] .08) WILSAS 0L/2-1L LS3ND M esveis ASSY TV 1MOddNS ; wuzans(3)  wovanavia ()
ON TWIN3S
A Wk Bt B el EBPELD ATENISSY WALSAS 1S3N0 13NV E9Z AVE @ L AvE @ =
oM SWALSAS NOILINOSEY ADHINT | piojio) EERLERERERD m
. TANYd L AVE @aozuzc LNOH4 @ =<
HEGFELD "'ON ATaW3SSY
TYNOLLOIHIQINA e @ dnxovE @ ISON @
30iS 1331
NOILYAIT3
° Z 310N 335
]
o
g
a8
_.I N
5 | AN 1/ g
z \
1
] L ] 5 )8 310N 33S
FONVINHOSNIA LOVdINI HIdOMd
JHNSNI OL ATONICHODDY TIVLENI 'SOHVZYH 3aIM [00°0E] 202 ONNONY ——
153N OL 0INDISIA ATIWOIAI03S Ovd ILIHINCD ANV dNYOVE 13318 8 NY1d
"ATILYHYAIS HIOHO HIBWNN TIA0W NI IAMTONI LON SL108 HOHONY 'L
"03LON
ISIMHIHLO SSITNN [SIHOMI] SHILINTIN 34V INIWIHNSYIN 40 SLINM 9 |44VHL -
'0307IHS ONIZE LOATE0 3HL 0L WALSAS LS3ND IHL WOHA NOILISNYHL el (avd JLIHONDD) Lbi-12] w gg'a
31YNOIAY NY ATddNS TIVHS HIWO1SND FHL AHVSSIOIN FHIHM G - -
“PLEG-EZE (BE8) 1Y INIWLHVAId (HLONZTWILEAS) Li-izl w pw
J0IANES HIWOLSND DNITIVO AB IT8VTIVAY JuY TWNNYIN A0EY 40| = ) - - -
(HLONT1 30103443 Lesi ] wee's Niw [oovl 2ok

S31d0D ONY NOLLYWHOANI “ILIS NIAID ¥ LY WILSAS ¥ ONIDV T 340436
SNOILYLINIM NDISIO ONY SDILSINI LOVHYHD IONYINHOH3d 1OV
S11 40 NOLLINDS3A ¥ HOd IWNNYW 1ONA0N WIISAS 1S3N0. IHL 335| ¢
SNOILYIISI03d5
NOILYONNOS HO4 SNOLLONKELSNI NOILY TIVASNI LS3N0 JHL OL 43434 ..
. LTVHASY NO
WILSAS TTYLSNI OL O35N 38 AV S00H 030VIHHL 8L (¥
“JHNLONYLS HO30 A30H04NI3H (004 081 (8
"ONO1 L0 05] wrz'si A8 30IM L0 21 waae
1SV LY SNIHNSYIN 'AYMOVYOH Q30H04NIZH-NON l0o0'el £0Z (2
- ONIMYHO 30NIHIA3Y ¥3d Ovd QIDHO4NIH [00'9l 251 (1
~ SWANINIA ONIMOTIOH SHL ¥3d J1IHONOD “D'd NIW [1Sd 00ov]
edi 82 OL WILSAS HOVLLY OL 035N 38 AV SONLS .2 (51 °ALD) 'V
ONIMOTIO
JHL 40 INO ONISN NILSAS HOVLLY “IONYWHOAHIH 1OVdNI ¥3dOHd
HO4 OFHOHONY ALLDIHHOD 38 LSNW WILSAS LS3N0 IHL ‘NOLLNYD
NIW L0 9] Wz L LOVdWI
NOJN OuYMYIH 3015 01 STV Hv3d H04 3avW 38 TIVHS NOISIACH
‘JONYWHOSHId LIV M3d0Md JHNSNT
OL SANYISI ONY SEHND TV 40 TWAONIY SONIWWOITH ¥IHNLIVANNYIN
'30QIND NOISIA 3QISAVOY 2002 OLHSYY JHL HLIM JONYITdNOD NI 'L
SILON

LI

Lg] w 2E7L

/-—.i_

e e

&@\&&&

Ol44vHL >

loo L€l zes

# 3LON 335

No0€04dl ©SMA

A May 2013

ision

Rev
All rights in copyright reserved

65

www.energyabsorption.com
www.highwayguardrail.com



0€ ATANTISSY WILSAS 04/2-TL £ 1SINO

n_ _ : b _ PN _ e (TSR TG ) T 4017 |35 T3 B WAL GI0TY TIYE 933
- MPUEBFELD ! _ 1 - |owozm DECLOL SYAN ON LHV
(v e i O T e Lnr [arfa | 3 Jovean
([wwpg/] L0E) WILSAS 04/2-11,153N0D | risuse ddy [ o] fg [ a0y [ sieq
LOOZI6T WA
ANINLEYADO HOHVISTH ONV SNIIINIEND — —
SHALSAS NOILIHOSEY ADYINT ] L00ZZE PijUoN ‘q
BEGFELS "ON Luvd

! 3LIS 930 LNILVd W30 govraLL] er

B O ANH ZXME LY 14 HIHEVM ErE T

Z 153N0'NOISNIL TIVE H30vdS geEsria) ov

L 301LON NOILYINHOANI AL34VS TWIHILYW oviasil] or

L SLHO0L0L LSINDYSNOLLOMELSNI TIVLSNI OELTGLL| b

L 1S3ND°LON00Nd w230 aLesriL| EF

b $1ON00¥d 1Y NOLLNYD Wo30 e

L HO 2/ 1 X81 /& 588905 16 13AH D8GL01L] IV @

B QHHL TIV' D'S9 VX ME XH 1108 osgseil] or

a1 9'69"LXB/E XH'L108 oo6sell] B /

z '6D'Z/L EXHIE XH' L108 opgcell] B \

g 'SD'Z/L LXBISKH'LI08 o0gee00]| L€ |._—

Z 2'CD'UL EXLXH 1108 DOESELL| 9F - A
Z 2'99°6X 1 XH L1108 DEESELL| SE " 5 &

v 269" ZXME XH 1108 DEGSELL] #E " L

¥S ©'ZX8/5 1YY 1108 S00rE00] £

a1 S'ZE-B#KH'LNN BE0SGLL| LE f

al S'BEXH'LON oneesit| 62 oL ___ / ___ \
B 'V XH'LON oLgesil]| 8z [ ___ ___
[ HO MO .#/E XH' LON aveesil| 42 @ @
09 E'D'8E KH LNN DOFEEQD| 92

Ze QHH'd'Q0 914X QI 86" LY 14 HIHSVM 208084 L] 62

z ©' B/ LXZXZ HYE HIHSYM oolozie| vz

91 5'0ED XBSXS4 LV HIHSYM Big6LLL| £2

9 S WE | X 8IS LY IS HIHSYM ozsoeiL] zz

B QIONNOY Xk LXE/L HYE HIHSYM gsoosia| 1z

8 SH'Z/L L XZE-O8 N MIHIS BEEEOLL| 02

L4 2'1S3N0D ANV I0VHE DEFESDE| 6L

4 DLSINDSAVEIINY 9964118 8l

Z D'USIAND' L AVE13NYd Z6LL18] L)

B O'SLOTSIM PLX¥XIL LS 174 oeisa0a| 91

B 'SITOHIM'BLIL OLXILEL ZXp/L LS 174 osive0s| &1

z 1S3ND'E AvE'133d'dvHLS geziria) w1

B 153N0' UYL 133d dvHLS geesvia] €1

Z ©'Q3JNIHONN' LSIND IV Hv3d oegecia]| zb

3 LSIND 0L ASSY WOVHHAYIO [

L 1d'9'LS3N0'08'ISON wmosaLie] on

L 1d'D'153N0"Y NOLLISNYHL ISON mzraLie] 6

! 1d'9' 15300 TNOILISNYEL ISON miraLia] g

L 1S3N0'0E ASSY HIDOIHL ge0zale| ¢

B 9'1S3IND'dVHLS HIDOIHL oogzaia] @

L ©'0E'LE3ND’ LNOHA HOHINY seiadie] ¢

‘ Y08 LSIND HIVE ¥3dVHS DEE0FL| ¥

b S'08 L53N0 1 1IVH H3dvHS ouzorie| €

L 15300 ASSY INVHL 180ddNS Bevrsia] 2

L ©' 1SN 08 dNHOVE opraroa] 1
INTs] NOILdIHo530 "ON H001S WaLl

1511 SLHYd

¢ 40 T 193YS €6¥ET9 OMA

Revision A May 2013

All rights in copyright reserved

66

www.energyabsorption.com
www.highwayguardrail.com



o
= i
i g
A & 8 |°
m g B
= £ Fapd s
i z =1
5] i) “
o gl & == |5
QR §E| I Y
a.% o| @ l—f\
T | @ wn =
SE ol% g
z| = £ @
bt =8 «E @
w & 3
Zlu (= o
. o
il o & &
w f A
= E 5}‘_ -
| -
w0
w
=
o
= [
2 =1 -1
o (=3 2
o o] £
- c@f &
=l |i#li= 3
2
N §
Y— 5
o
D
N =
= (2E le=Ee
[} gl FELS
o) ]
<
™
o
<
™M
—
©
s
HEN
= (W
ag o] il
o =
=E HERE
s ;
Dlw| |w
WlFZ &
<z F MEEE
jud = =
B3E HEHE
Tz 2
[14 P58
L k- =
it =
zg 0 I &
aliZe Bl |z
J2i=  (® Bl |4
<Ll W w
[&] =1 e 1 A
twls e« E o
Olse b 3
A0 :
Qo

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 67 All rights in copyright reserved



«9€ WILSAS 02/2-11 1S3NO

R

] _ LR _ NJLE0LAL % or=l IMAWNEASAA| O |LHSHR) o) 50 s310N oM SM3A 031v04N 508
. WL OESZ 'NDOL-GE0SEAL SYM 'ON DNIMVHO|
MPINDSE0LaL f gogo-son2ase SNOLLYONNOS . [BOMBIAAC | B ALY
R s 0000-0£029SE avd ILIHONOD SLINM 40 ON [ ¥1d [3Wr| 0 | ¥ [BOILLIE I516) WALSAS DL LSIND. SYM NOILEINOS30
[HdW £¥) i 0f Loy 2951 eozaie ASSY HIDORL 103royd Ha [[ady [wo| 4 | ~ew | sweq Gorme
208909 ASSY WOVHHAYIO
Y i e H3IOHO SIS

([wwg16] .98) WILSAS 042-1L ;1S3AND 4 ML ervre ASSY TNV 1HOAANS ol W uavis (&) wowsravia (v)
F cwons]  GBYELS  ATBWI3SSY WILSAS 1S3IND 3NV £2Z AVE @ L AvE @ =
NI EMELSAS zohblkﬂwm.c.)m-tmlm. n_uON__mw_.w u_w__:ovm.\.ﬂ SgoNdudgddd m
E TANV | AVE @mo:uz« ANONA @ 3

B56FELY "ON ATBWISSY
ANhICLG K L ELED @ dnyove @ ISON @
3015 1431
NOILVYATT3

“FINVWHO Y3 LIV H3dOxd

AWNSNT OL ATONIOHOODY TIVLSNI ‘SOMVZYH 0IM [00°9€] vLE ONNOXY
LS3N OL O3INDISIA ATIVIIADILS Ovd SLIHONOD ONY dNHOYE 1331S
ATILVHVAIS HI0H0 HIFWNN T300W NI O30NTINI LON SL708 JOHINY
‘O310N

3SIMEIHLO SSTINN [STHONI SHILIWITIN JuY LINIWIHNSYIN S0 SLNN
'03073IHS DNIFE LIIMB0 IHL OL WILSAS LS3ND IHL WOHD NOILISNYHL
ALVNDIAY NY ANddNS TTYHS HINOLEND IHL ‘AYYSSIDIN IHIHM G

~g

o

'd.
30IAMIS HIWOLSND ONITIVD AB ITEVTIIVAY JHY TYNNVIN IA0EY 4
S31d00 ONY NOILYWHOANI “3LIS NIAID ¥ 1Y WALSAS ¥ ONIDOW1d 38043
SNOLLYLINIT NOIS3A ONY SOLLSINI LOVHYHD JONYWHOSHI 1OV
S11 40 NOLLINOS30 ¥ HOd JIVANYIN 10N00H- WILSAS 1S300. 3IHL 33
"SNOILYOII03d5
NOLLYONNOS HOd SNOILONYLSN NOLLYTIVASNI L3N0 JHL OL 43434 ..
' LIVHASY NO
WALSAS TIWLSNI OL 35N 38 AV SO0 Q30vVIHHL 81 [
JHNLINKLS HIF0 OIDH0INIFH (00" o8l (&
'ONOT L0 0] wez'st A8 3aIM L0 21 weae
1SV LY ONIMNSYIN "AYMOYOH Q30H04NIZHE-NON [00°8] €02 (2
" ONIMYHO IDNIHISTH H3d Avd 0IDH0INEY [o0el 25t (1
« SHNINININ ONIMOTIOE 3HL H3d I1IHONCD "D'd Niv [iSd 000v]
ediN BZ OL WILSAS HOVLLY OL 35N 38 AYW SONLS .2 (51 "ALD) ¥
SONIMOTIOA
3HL 40 3IND ONISN WILSAS HOVLLY “JONVINHOSHId LOVAINI H3d0dd
HO4 O3HOHONY A1LOIHHOO 38 1SNIN WILSAS 1S3N0 3HL ‘NOLLNYD
NN [0 8] wzeL Lovd
NOJN QHYMEYIH 30115 OL STvY ¥v3d 804 30vIN 38 1IVHS NOISINOHG
FONYIWHOSH3d LOWdNI H3d0ud JHNSNI
OL SANYISI ONY SBHND TV 40 TYACWIH SONIWWOITY HIENLIVINNYN
'30IND NDISIA IAISAVOH Z00Z OLHSYY JHL HLM IONVITdWNOI NI 'L
S3LON

oo

Z310N 338 e

1 A 3 \
]
L]
=
!
=
&
=
8
D ' ) L 7 PETGUEEE
N¥d
i (avd 3L3u0N0D) L4 L-i2l wege i
SEET TR "
(HLONTT WaLSAS) Li-izl wrtre
(HLONZT 301034430 Le L wee's NIW [00°+] 204
I a, & & 8
Y \ E
g 7
w .
g N
@\ |
| o
Y=
=
=g
=
Q
Olddvdl v £310N33S 3

No0€04dl ©Md

A May 2013

ision

Rev
All rights in copyright reserved

68

www.energyabsorption.com
www.highwayguardrail.com



«9€ ATdNASSY WILSAS 04/2-1L 1S3ANO

4 _ z 0o _ SEYELY _ OF=1

[Hdi £x] Uiy 0L

(lwwgie] ,9¢) NILSAS 04/2-1L ,1S3ND

Snn

SHALSAS NOULdHOSEY ADHINT

MPrSEFELS

1ds

WHM

L00ErERIL

PI3LEH 'Q

= R
VNN 04 2 L3THE 335 B NI OO0 SLrE 003
f ) SEOLOL SYM ON Lavd)
LFEITaav
AW [3nr 84Z YA SINTLL L NG
“didy [4UD) LOpSINEY

B56FELD "ON Luvd

L 3LIS 83M LNILYd VD30 80FFELL| BF
4 2" AAH'ZXFE LY 14 HIHSYM D.LZ08LL] it
4 LSINT'NOISNIL TIve 43 0VdS BEESPI9| O
L JINLON NOILYINEO AN ALISVS TYI-ILYIN oriasiL| s¥
L WALSAS LSANDHLSNI TIVLSNI O6FZSLL| vF
_. 1S3N0LONA0E4 w230 aLESriLL] EF
L S10NA0Hd TV NOLLNWD TwD3a BLOFrLL| ZF
L HO'Z/LX8L/E SR80S 15" 13N OBGL0LL L
8l £°5D" LXEEXH' L1108 O06SELL] OF
4 OHHL T 9'69 ¥ XHE XH 1108 OB9SELL| BE
4 D'SO'E EXHEXH' 1108 2855ELL| Bf
9 DG LXHSXH LI08 DO8EEOD| LE
[ '8 EX1'XH' 1108 D0ESELL| 9f
Z O'8D'GKLXH 1108 OBECELL| GE
t 5D ZXHE XH' L1108 DESCELL] #E
L D'ZXRIETIVE L1108 O00¥EDD| EE
8l SEE-GH XH LN BEOGES1 L LE
a1 DREXH LN 209654 L] 62
z 9'LXH LNN DIE65LL] 82
0k HO SO WEXH LNN OFGESLL| LT
08 WVH DS KH LN O0FEEQD| OF
ZE OuH'd'Q0 9L/ELY Ol BE LV 14 HIHSYM O0E08LL| GZ
Z D' W ILXEXE HVE HIHSYM O0L0LLD| ¥
8l S'0E0 KRS LY 14 HIHSYM BiB6LLL| EZ
9 D WE | X 8G LY IS HIHSYM o2508LL| 2T
a9 2°'03ANNON ZX XE L HYE HIHSYM 9500419| 1Z
2 STIH'EE IXTE-0F Nd MIHDS BEEEOLL| 02
L 9°1S3N0D 1ENYY 308 DEFESDD| 61
t D' LSIND'SAVE TNV O06LL10] 8L
Z 2°153N0'L AVE 1INV OZBLLIT| L)
Z D'SLOTSIM FIXEXEL LS 174 OELSE09] 91
4 'SITWOHIM'ILIL OLXILEL ZXP/L LS 174 O5LrE09| SI
< 153ND'E AvB 1334 'dHLS BEZLvIO] wL
Z LS3ND HYIH 1334 dYHLS BEELPIO| €L
4 9'03JWIHINNLSIND vE Y3y DESOELD]| 2L
L LSINT'IE"ASSY WDVHHIYID BE0BA0D| LI
[ 14'9°153N0'9E'ISON MLSELLD] DL
L 1d'D°1S3N0 W' NOLLISNYHL ISON MEFALLE| &
L 1d'9 LSIND TNOILISNYHL ISON MiraLLE] 8
L 1S3IND'9E'ASSY HIDDNHEL BE0E919| L
Z 2'LSIND dWHLS HIDDIHL 2082919 9
1 ©'0E°'LSIN0 LNOY S HOHINY 2018419 §
L 2'08 LSAND'H VY H3dVHE OEEQFLD| ¥
[ 908 153N0"T1IVH H3dVHS D.Z0v19| €
L 153N0D"9E ASSY INVHS L80ddNS arrrsia) 2
L D' LSIND FE dNHIVE D059¢09 13
ALD NOILdIMZS30 “ON HJO01S W3l
1SN Siyvd

No9€0.dl ©SMA

Revision A May 2013

All rights in copyright reserved

www.energyabsorption.com

69

www.highwayguardrail.com



w
> E ]
g || :
= gl 2 |
7] 3 2, .
7 5 : 5
<|2 z 2
4] ol 2 = o
(18 Iy w| = e i
g g@ g [
fid 3| & we
E slei| B3
w | @ W
g| = >
| | - s
w B E @
w x| (= A
aj Zl ¥ =r £
o u w g
) ' g
i ~ L
V =
- 0
= §
s .
g |88
& -cl. &
PS5l
E
N 8
Y— &
O w
- -E'
3
o iolfi E
<
Ln
[@))
<
™M
—
©
HE M
<217 [€
HEEE
31 K1
P BEEE
s e a
z- %
Gl 2 Ha s
%EE MEIEHE
Tlez aEHE
<2
Olgw zo
<|E z i
=T w3z 5
m|" mae S
(s
oy 3
Q|50t E
WisEx =
i &
23 :
Clg =
FEHE
=1z i

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 70 All rights in copyright reserved



«¥Z INJLSAS 00T/€-1L £ LSANO

_ Lo _ novzooLaL _ op=1

[Hdin 28] wury 0oL
([wwoigl .#2) WILSAS 00L/€-1L , 1S3IND

M SHALEAS NOLLAHOSEY AD¥INT |

MRNIFZ00LAL

B00Z1+16

Jaybnoug 'y

BOOZ/Z/E

UBSLBHOR ¥

BOOZ/LEE

saybnoig 'y

BO0EEG

uoiBuippa

0000-£00295€ ASSY HOHONY )
0000-510295€ avd IIFHINDD SLINA 40 'ON [aouud N | ¥

I SN T

T ¥ ¢ SHAL Rl SIONYH,
A L0 |

NOEIL-¥ZOSEAL THIM S'ON ASSY ¥ D]

ZLZaLe ASSY HIDOML L23roud HI [ddy [4ud| A | sy | aeq

UOISINDY

961409 Z¥1 AvE ASSY WOVHHIYIO 3
HIOHO SATVS
ayg VY H3dVHS @
49v519 L AYE JWVHES LHOddNS ON TYIN3S
DOSELS ATEWISSY WALSAS L53N0D 3NV -2 A8 @

S3ION3IH3IJd3Y

BO0SELS "ON ATENISSY
TYNOILLDIHIQIND

"IONVINHOAHI LOVdWI H3d0dd
JHNSNI OL ATONIOHODOY TIVLSNI ‘SOHVZvH 3amm [00vZ] 019 aNnOuY
153N 01 O3NDISIA ATIVIIID3dS Ovd ILIHINCD ANV dNHOVE 133LS

AT3LVHYAIS HI0HO "HIBWNN 1300W NI G30NTINI LON S1108 HOHONY
'g3LON

3SIMHIHLO SSTINN [STHONI SHILIWITIIN Fuv INIWIHNSYIN 40 SLINN
Q30713IHS SNIZE LO3r80 IHL OL W3LSAS LS3ND IHL WOHH NOILISNYHL
31¥NDIAY NY ATddNS TIVHS HIWOLSND IHL "ANYSSIOAN IHIHM

"PIET-EZE |§88) 1V INJINLHVA30 JOINESS HIN0LSN0

ONITIVD AS T1EVIIVAY J4¥ TYNNYW JADEY 40 531400 ONY NOLLYWHOSNI

“3LIS NIAID ¥ LY WILSAS ¥ DNIDV I IHO-38 SNOLLYLING NDIS3O

ONY SOILSINILOVHYHD IONYWHOSHIA 10VdII S11 40 NOLLJIH0S30)

¥ HOJ IVONYIN LONO0M WILSAS 1S3ND. IH1L 335
“SNOILVOIFI03d5

NOILYANNOL HO4 SNOLLONHYLSNI NOILYTTYLSNI 1S3N0 IHL OL 83434 ..

o LTYHASY NO
WILSAS TIVLSNI OL 3SN 38 AYIN SO0Y A30VINHL 8L (v
JUNLONYLS HO30 AIDHOINIZH loo'2l 081 (€
ONOT 005 wez'st A8 3am [0 2] wase
1SVIT LY ONIENSYIW "AVMOVOH O3DHOINIIH-NON [00'8] £0Z (2
SNIMYHO JONTHISTH H3d Avd OIDHO=NI3Y [Do'al 261 (L
' SHNWININ ONIMOTT04 SHL ¥3d LFHONOD “D'd NIW [1Sd 000t]
Edi 82 OL WILSAS HOVLLY OL1 03SN 38 AYW SANLS L (51 "ALD) 'Y
ONIMOTIOS
FHL 40 INO DONISN WALSAS HOVLLY 'FONVWHOIMIH LOVAN H3d0OHd
HO4 QFYOHONY ATLIIHHOD 38 LSNW WILSAS LS3ND 3HL ‘NOLNWD €
NIW L0 .9] wze'L 1ovd
NOCN OEYMMYIHE 30178 OL $Tivy Hv3H HOd 3aviN 38 TIVHS NOISIAOHD Z
FONVINEOH3d LOVdNI H3dOud JUNSNI
0.1 SONYISI NV SBHND TTV 40 TYAOKIH SONIWWODTH HIHNLIVANNYIN
‘30INS NSISAA IAISAYOH Z00Z OLHSYY JHL HLIM JONVITIWOD NI 'L
‘S3L0ON

[~

i

v Y3y @ dNHDvE @

WEYHHAYID @

_L:..m@

3NV | AVE @zﬂxuz«. LNOHL @

ISON @

AN

3015 1431

NOILYAZT3

[s11El 1BL

Ol3dval >

|
Ly |
|

hilfl|

a £ £ L L #3LON33S( 5

NY1d

(HLoNT1 avd) izl w ige
(HLONTTWIALSAS) L2-sZlw s2'g

(HLONIT 3AILD3443) Le-gzl w izs

-

looarl 612s
s

=
=

Ol3dvHL >

5 db 6 606 b

&
foo'+l zow

-

[oo'gz] sea

NOYc00TAL OMA

A May 2013

ision

Rev
All rights in copyright reserved

www.energyabsorption.com

71

www.highwayguardrail.com



2 ATANISSY WILSAS 00T/€-1L 5, 1SAND

([ww 019] .¥Z) WILSAS 00L/E-11 , 1S3IND

z B _ 00SE19 _ or=t (TR T e EEM D 4042 173HE 338 '05 WAL QI00Y 'EME GOT
; ; MPIOOSELS Pl x| - |ouws FEOOLOL SVAY O LtV

n . T LT OIS0 7 SV A0

[HdW 29l ui 0oL Fer ANEISNRI0 ] O 62 0000310732 SYA £ WALL | AL O3 1%

BO0Z/HE

UBBUSELOW A

ddy [wyD| Ag | sey | sleqg

uoISABY

g002/82/8 | faubnoig o
ENEIEAS NOILSMOSEY ADHINT BO0ZZ/E uiBuppat M
HO0SELD "ON ATBN3SSY

z LS3ND'NOISNIL TIv HI0VS acesvia] er

z O ANH ZXRIE LY HIHEYM DizoELL] 8

b JOLLON NOILYWHOSNI ALTHVS TVIHILVIN arsii] v

L WILSAS 1SN0 HLSNI TIVLSN gerzsiL] o

b HQ'Z/LX0L/E SBRIOS 18 1IN ogsaLl]| sv @

b S10N00Hd TI¥NOLLNYY T¥330 alarril] v

| 153N0°10N00¥d %230 L

[ 'S0’ LR XH 1108 ooeseLL] zv

¥ 9'50°2/L EXHEXH 1108 oRssELL] I¥

9 9502 LXAEHH 1108 D08€E00] ov . xl 2
ZL STXRISVH L108 D00VEDD| 6E = L

z OHHL TTv'D'SO PXHE XH 1108 opseeil] & e s

z 9'S9°Z1 EX1'XH 1108 D0ESELL] L€

Z D'BDEXLXH'LI08 OBESELL] 9¢

¥ D'SDEARE XH 1108 oesseil] s \
¥z DHEXHLON o0sesil] ze |
vz SZE-0EXH LN 9606511 V€ 21 e ® 5
z 2'UXHLAN oigecii] oF

zZi HO HY'.WEXH'LNN orsesiL] 62

[N TIVH'DBE XH LN DOVEEDD] 82

ar OuH'd 00 91/ELX 01 BE' LY HIHEYM I e

¥z S'OED XBGHIH LY T4 HIHSYM auesiLl] oz

] 9 WE | X 815 LV IS HIHSYM ozs0aLL] &2

z '/ XEXZ HYE HIHEYM 2010218] ¥2

8 S'OIANNOY ZXF/L LXE/ L HYE HIHSYM ocoollal €2 @ e @ 0z) \Et @
zi S TIHd 2/L LXZE-94 Nd MIHOS acesoll| 2z \ [

] ©'1S3N0 13NV I0VHE DEVESDE] 12 \ \

9 £1S3N0'SAVE 13NV ooesLio] o2 \ /

z 'LSIND'L AvE 13NV oz6LLig] 6l

z S'SLOTSIM FLXPXANL 1S 114 O£15809] 81 N

Z O'STIOHMILL OLXILEL XL LS 114 96i1ve00] L1 T L=

z LSIND'E AVE 133d dviils azesria] 91 2

z LSIND'Z AVE 133 dvillS aszivial si _— S

z 153N0'HYIH 133 dVelsS aceinie] vl @

z ¥Z 153N0"ASSY WOVEH IO aogLL00| €L

b 1d'9'1S3N0'ISON Assatig] zi | ,_

L 1d'0°1§3N0"TNOLLISNYHL ISON miraiie] 1L / |

; 14'9153ND Y NOILISNVAL 350N MZrario] o @ < e

L ¥Z1S3ND ASSY HIDOIEL azizolo] 6

Z D'1SIND'dVHLE HIDDIHL o0ezaie] @

1 9P 15IND' LNOHS YOHINY D500418) L

z ©'153N0 vy Hv3y ozgeeis] o

Z ©'LS3N0'INHIVE HIIVHS ozvorie] &

1 DUSIND VY HIdYHS EEy]

I 9'1S3N0 1 1Ive H3dvHS o6zovie] €

L ¥ LSAND'ASSY INWHS 1HONS aorsia] z

I 9'1S3N0'vZ dNH0VE aivaros] 1 [ 3LIS 83M LNI1vd Tvo3a| aorvell] 05
AD NOILdIH530 "ON M201S waLl | Ao | NOILdIHOS30 | ON HD0LS | wawu

1511 Sluvd 1811 SLHvd

¢ 40 T 193YS d00SET9 OMA

Revision A May 2013

72 All rights in copyright reserved

www.energyabsorption.com
www.highwayguardrail.com



DWG 613500B Sheet 2 of 2

= BRACE ASSEMBLY
TYPICAL AFTER PANELS
HAVE BEEN INSTALLED

el
DECALS

DRILL @3/16” HOLE IN
CENTER OF BACKUP,
AS SHOWN
FOR ITEM 44

— "”.-'
E [
2 =
Q g e «
w 5 © =
73] & o s
w u:\z e
<|z 2] e 2 i
(3] nl R o |c
olz @l a == [
§>— of & w =
= 1 9 o
ol 2 ne
= Z|la wE
W Il = >
= JG w= 8
L 2le 0_,% 5
L il o =
o ol & =8 =
2|~ o+ i
i — -
| <
|5
w &
> L1
C
2|l 2| 8] 8
ol s 8| &
sl =) F
iGislidE & =
5 3
2
=
B
i)
gl . o
el 2
gl g
5- &
-
e A
AENE
HE £
Zw e
Gl é
HEEE
o
EO'W
MEEE
b o
=
=
&
E
F
ke
E
=
E
F
1
@t A
EEH %8

www.energyabsorption.com
www.highwayguardrail.com

73

Revision A May 2013
All rights in copyright reserved



«0€ WILSAS 00T/€-TL £LSINO

Lo ._ NO0E00AL _ =4

[Hdw 9] wu poL
([wwpg] L0£) WILSAS 00L/E-T1L 5 1S3ND

DNl ERSLEAS NOILIHOSEY ADYINT

Mpr

NJ0E00LaL
0000-L00Z95E

L00ZIOEE

0000-820295¢E
B0Z9L9

LO0ZIOEE

089049
ri EPvSL9

o LBYELD

L00ZMVES

PrRMOY 0

TAH S A0

b L

ASSY HOHONY B0 N H0

m

GOVt LIt

ELd LT RIS IURYH)
01 300 SIL0N QWY SMIN JIAV0dN FG0T nmm_
052 'N200L-0E0ST0L SYA ON ONINYHO|

avd LIHINCD SLINM 40 'ON | %1d [3Wir| %0

Y |B0/9LiG)

AZ9L) WALSAS 001 LS3N0. SYM 0530|

ASSY HIDDIHL L133rodd HI |rddy |

aey | meg

UOISIABY

2% AVE ASSY WOWVHHIYIO
L AVE INVHL LHOddNS

HIQHO STTVS
ON b3S
ATBNISSY WILSAS 153N0
S3IONIHIJI3IH

BLEPELD 'ON ATBINISSY
TYNOILIFHIQINA

‘JONYIWHO A3 LOVdWI H3d0Md
FHNSNIT OL ATONITHODDY TIVASNI 'SauvZvH 3aim [00°0¢] 292 ANNO¥Y
LS3IN Q1 OINDISIA ATIVIILID3HS Ovd ALIHONCD ONY dNHIVE 133LS
ATILYHYAIS HIOHO HMIWNN TIO0W NI A3ANTINI LON S1108 HOHINY
Q310N
ISIMHEIHLO SSTINN [STHONI SHILIWITIN Iy INIWIHNSYIW 40 SLINA
Q30713IHS ONIZE 1OArE0 IHL OL WALSAS 1S3ND JHL WONS NOLLISNVHL
IULYNDIAY MY A1ddNS TIVHS HINOLSND IHL 'AHYSSIOIN FHIHM
PLEG-Cek (98] 1% INJNIHvVd30)
301AHIS HIWOLSND DNITTVI AB T8V IVAY Iy TWNNYW IA0EY J0
S310D ONY NOLLYWHOSNI “3LIS NIAID ¥ LY WILSAS ¥ ONIOV T 340438
SNOLLYLINIT NDISIA ONY SOLLSINILOVHYHD JONYWNHOSNI 1OV
S11 40 NOILAINOSIA ¥ HOd LTVANYIN 1ON00d WIISAS 1S3N0. IHL 335
SNOILYOIEI03d5
NOLLYONNOS HOH SNOLLONELSNI NOLLYTIVLSNI LS3N0 IHL OL 8343 ..
' LT¥HHSY NO
WALSAS TIVLSNI OL 03SN 38 AvW SO0 03avIHHL 81 (r
"IUNLONMLS HO30 a30H04NI3Y [00°2] o8l (€
"ONO1 L0 .05l wez'st A8 30 L0 21] wege
1S%37 LY ONIMNSYIN 'AVMOYOH 0IDH0NEFH-NON [00'8] £02 (2
" ONIMYHO JONIHIITH H3d Ovd 0IDHO4NITH [oo'sl 251 (1
« SWNWINIA SNIMOTI0H 3HL ¥3d 31IHONOD 0'd NIW [ISd 000v]
EdN 82 OL W3LSAS HOVLLY OL 038N 38 AYWN SANLS .2 (81 °ALD) ¥
“ONIMOTIOSE
JHL 40 INO ONISN WILSAS HOVLLY “SINVWHOLSHI LOVAWI H3dOHd
HOd4 QFHOHONY ATLD3HHOD 38 LSNW WILSAS LS3IN0 IHL NOLLNYD €
NIv 1.0 8] wze'L Lovdin
NOdN QHYMEYIH 30ITS OL STV HY3H HO4 30V 38 TIVHS NOISINOHD 2
"FOINVINHOAE3d 1OV H3d0Hd FUNSNI
0L SONYIS| ONY SEHND TIV 40 TYAOW3H SONIWWODIH HIHNLIVANNYIN
'30IND NDISIA IAISAVOY 2002 OLHSYY IHL HLIM IONVIIIWOD NI
SALON

W o8 @

e W3 @

MY H3dVHS ° WOYHHJYIO @
ANV 2 t.a@ ;«m@
T3NYd | AVE °KOIUZ¢_ ANOH4 @
dN¥ova @ JSON @

AN

3018 L4371
NOILYATT3

[e€E] 962

IEEV TR

PR 11/ g

NV1d

(H1oNTT avd) Li-2zlw ige
(HLONTT WaLSAS) Li-s2lw 228
(HLDN3T 3AIL03443) Le-gzl w oz L

f310N33s( S

- -

-
loov] 2ot

loovsl z2€1

LIEEV TR

36 06 © 006

[oo'oe] 292

# 310N 335

NJ20€00TAL OSMA

A May 2013

All rights in copyright reserved

ision

Rev

74

www.energyabsorption.com
www.highwayguardrail.com



0€ ATAINISSY WILSAS 00T/€-1L 51SANO

3 _ RN _ LEPELY .._ =1 -y B EG 0L/0Li6 L SYM ON Luve|
N LEYELS AN 1A ) A JONE 52 00005102047 ¥
drd [awrfxo | o [eoes R
[Hdw 28 uwy oos e ‘ddy [y Ag | red | eieq ]
(lwwpg/] ,0€) WILSAS 00M/E-1L 5 LS3ND et
N SWALSAE NOLLINOSEY ADHINT .___u_rnnlunu plajuoy ‘g
H/6FELD 'ON ATANISSY
z S AAH ZXHE LY 1 HIHSYM) oizoeLl] 6
z 153N0'NOISNIL IWH 430V BEESYIO] o
' IDILON NOLLYWHONI AL3SVS ToiHLYI 8riocit] uv
L WELSAS 1S3NDHLSNI TIVLSHNI HEVESLL] oF
[ HO'Z/LX01/E'SE8905 15 LI 085.9LL| s
L 183N LON00Yd Tw23a Blesril] ¥
[ $10N00Yd T NOLLNYD Tv03d 8LovpiL| er
[ 59" LXBIE XH L1108 o06sELL| v Z =
2L ©'ZXE/5 IV L1108 00rEDD| 1¥
9 96921 LX8/5'XH 1108 o0eee00] oF
¥ ©'SD'Z/L EXHEXH' L1086 oggcELL| 6E
z OHHL TIV'O'59 PXHE XH 1108 osgselL| 8e %
z 0'6D'ZL £X1XH' 1108 ooesebl| ¢ . i =
z RO SX L XH 1108 OBESELL| o€
¥ ©'G9'ZXHE XH 1108 oesselL| e L
¥E S 2608 XH LNN BEOBGLL| €6 G
¥Z SHEXH LN o096sLL] 1E
z £'LXH LN OLEEELL] 08
zh HO HE WEXH LN OvGESLL] 62
[ . IV RS XH 1NN oo0rEen0| 82 2 = - o 0 5 i
9 © P/E L X B/5 LV 1 HIHSYM] oz508kL| 42
¥Z SOE0 XBISKDE 1Y 14 HIHSVM BLBBLLL] o2
[T QHH'd'00 SL/ELX QI B/E"LY 14 HIHSVM oo0t0skL| sz
z ¥/ XEXE HVE HIHSVM o0i048| e
8 ©'Q3ANNOH'ZXE/L LB/ HYE HIHSYM] oso0418] €2
z1 S"NHd 2/} IXZE-9 Nd M3HDS 8eE60LL| 22
9 o LS3N0 ANV 30VHE oeres0a| 1z
9 ©'153IND'SAVE 13NV oo6LL18] 02
z ©'L53ND'L AVE 13NV ozeLLia] 6k
z O'SLOTSIM FIXPXFIL LS 1T oeige0a| 8l
2 D'STTOHMGLIL DLXGVEL ZXR/L LS 174 DELFE09| LI
z 1S3NT'E AVE 133d dvHlS B2eivin] ol
z 1SIND'T AvE 133d dvHLS B8ZLPIO] SL
z 1S3N0 HYI 133d ' dVHLS geeivio] vl
z LS3ND IE ASSY WOVHHAYIO B908909] €L
[ 1d'9'153N0°0E IS0ON wmosaLie] z1
[ 1d'9'153ND TNOLLISNVHL ISON MiFBL] b
L 14 9'1S3N0 ' NOLLISNWHL 3S0N mzraLia] oL
[ 1SIND0E ASSY HIDDIHL eo0zais] 6
z £ 1S3ND VLS HIDOIHL ooezaid| &
L ©'0E'LS3ND LNOY HOHONY| oe18418]
Z ©'L53N0 VY HvV3Y ozegcia] 9
z 5 153N0 dNYOVE ¥3dVHS ozrovie ©
[ 9'1S3N0'H VY HIdVHS oseoria] v
! ©'153N0 11V HIdVHS oszorie| €
L 153N0°0E ASSY INVHd 180-dNS BERFGIO]) 2
L ©'153ND'0E drxove oararis| 1
LD NOLLIHIS30 "ON ¥O0LS Wall
LS S1Hvd

¢ 40 T 193YS d.6vET9 OMA

Revision A May 2013

All rights in copyright reserved

www.energyabsorption.com

75

www.highwayguardrail.com



|2ur2|'E

] E
gl 8
E B
7] =
NEH R
3,0 P
3k =T
o| e we
| S ==
=} [
=22 | Q=
=
| < hE
2= E =
2la =3 2
SlE o8 &
1 T 2
A I §
<} b :
1 | = —
=
m ws
= i
C

/232007
41972007
4972007

D. Kohfald
B13497 idw

KRM
SPT

DWG 613497B Sheet 2 of 2

Rev | By |Chk| App

a0e| D | DK |JME|FJP
21110 E | DK [IME] JMT
DK

anoo| -

Date

E
JT5-D000, 29

E
A TWAS 276

.4 o= 2

= ofs

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 76 All rights in copyright reserved



.9€ WALSAS 00T/€- 1L 1S3ANO

2 _ by _ [ECTET _ o=k ot pdsaal O [1SHEl o) ang s3i0m o SE 030vGAn
MPINI9E00LAL | gooo-200295E ASEY HOHONY ] OHWNYA ¥ | 8 [B0FLY] 0652 NO00L-FE0SEOL SVM 'ON S8
; = no00-+20295¢ avd 3LIHONDD SLINM H0°ON |0 [3WF| M0 | ¥ [B0ULVO]  weye) s a5 00s 15300, Sum o
[Haw 28] unwy 0oL ncn_N__oD.m. BOZOLY ASSY H300ML 123r0Hd H3 | ady [yuD| £a | sen | aieg UOISIABY
$08909 7% AVE ASSY WOVHHAYIO
((wwgle] ,9€) WILSAS 00L/€-1L ;LS3ND ¥3QM0 S3TVS R
" @ FEr5La | AVE JWVES LHOddNS ON TINIS L) ° WOVRHAYIO @
owssl  GEVELD ATBWISSY WILSAS 183ND 13NV 2 AYE @ L AvE @ =
NI SHAISAS NOILOSEY ADHINT | L SIaoNdddd3dd _.A_._
13N b AVE @zoxuz;. INOMS @
H86PELS ON ATEINISSY
WNOLLOTHIOING A ET] @ dnyove @ 3ISON @
30iS L4317
NOILWYAIT3
; N N N
. \ ) AN |1/ 2
z
!
~
&
g
8
! a) (¢ L L L CETGUEEEI
FONYWHO S8 LDVl H3d0Hd
JHNSNI OL ATONIGHODDY TIVASNI 'SAHVZYH 3QIM [00°08] #LE ONNOHY
LS3N OL QINDISIA ATIVIILIDIAS Ovd JLIVONOD ANY dNNOVE 13318 8
AT3LVHYAES ¥30H0 HIBWNN 1300W NI Q3ANTINI LON SL108 HOHINY 'L NV1d
Q3LON
ISIMEIHLO SSTINA [SIHONI] SHILIWITIN Fuv INIWIFENSYIN 40 SLINA 9
'0307131HS ONI3E 103180 IHL OL WALSAS 1S3ND 3HL WOHH NOILISNYHL o 2y
ALYNDIAY NY AlddNS TIVHS mmzommwﬂw.mpmww:._w ; mwﬁ.ﬂﬂw.wﬁ e (HLONT1 avd) -2zl w ise
30IAHIS HIWOLSND DNITIVD A8 TNEVTIVAY 3uy TYANYIN JA0EY =0 B (HLONTT WALSAS) Li-sEl w 228 "
$31d0D ONY NOLLYWHOANI 3.IS NJAID ¥ L IW3LSAS ¥ ONISWId 300438 Olddvd L = - - |
SNOLLYLINGI NDIS3T ONY SOILSINILOVHVHI JONVWHO M LoV (HLONTT 3AILDT443) Le-gzl w oz L loovl zou
SL1 40 NOILKIMOSI0 ¥ HOJ IVANYIW LONO0Yd WALSAS LS3ND. IHL 38| v
SNOILYDII03d5 i
NOILYONNOD HO04 SNOLLONELSNI NOLLYTIVLSNI LS3N0 JHL 0L H343H ..
« LTYHJSY NO i
W3LSAS TIVLSNI OL 035N 39 AV SOOH 030¥3HL 84 (¥ .
JUNLINELS O30 AIDHOINIZY & £
ONOT [0,05] wrZ s AR 3aM [0 2 = B
1S3 1Y ONIHNSYIN AVMOYOH 03DH0ANIZH-NON ] =
SINIMYHO FDNIHITH H3d dvd AIDHOAENIZH 2 g

«SWAWININ SNIMOTI0H 3HL ¥3d JLIHINDD "2'd NI [1Sd 000¥)

BN 82 OL W3LSAS HOVLLY OL 035N 38 AN SONLS L (51 °ALD) 'Y

ONIMOTIOL

FHL 40 INO DNISN WILSAS HOVLLY INYWHOSHIL LOVdWI ¥3d0ud
HO4 QFHOHINY ATLOFHHOD 38 LSNW WALSAS LS3ND 3HL 'NOLLNVD €

NI .0 8] wze'L Lovdi
NOJN OEYMEYIE 30118 OL $71VH HY3H HO4 30YIN 38 TTVHS NOISIADHd "2

"FONYWHOSH3d LOYdNI H3d0uHd FUNSN3

0L SANYISI ONY S8HND TV 40 TYACHNIY SONIWWODITH HIHNLIVANNYIN
"F0IND NDIS30 3AISAVOY Z00Z OLHSYY IHL HLIM IONVITdWOD NI 'L
‘SALON

Ol3vaL >

7 s sl

o 6o 6 6 b 6b wm

NJ39€00TAL OSMA

A May 2013

ision

Rev
All rights in copyright reserved

www.energyabsorption.com

77

www.highwayguardrail.com



«9€ ATENISSY WILSAS 00T/€- 1L ,1SAND

E _ I _ 8BvEle _ o=t warlanrfaal 4 [zusi
= — = — MPIBEFELD (| 1 |wa 1w
[HeIN 28] ity 001 T00ZI8 ANFENNAA ] 3 |OLER b 00005107327 SYAN 5 WL L LT Q2L v
([wwgi6] ,9€) WILSAS 001/€-11,1S3ND . et o] e ey, | e uorsihey
L00Zi6lY
SWTLTAS ZDEQ&.%%&M(\.GENZW = LOOZIVEIL PIHUoN 'a
BE6FELS "ON ATEWN3SSY
[ 3115 83M LN3LVd VD30 gorvel L] os
[ D ANH ZXHE LY T4 HIHEYM 5.2081L] 6v
z 1S3N0'NOISNIL TIYH HIOVdS geesria] av
| 3DILON NOILYINHOANI ALTAVS TWIHILYIN OviOGiE| it
| WILSAS LSINDHLSNI TIVISNI o6rzsiL| o
[ 153N0°LONa0Yd WI3a gi6sviL] or
L SLON00Yd TI¥'NOILNYD WI30 giarviL]| tF
[ HO'2/1 %8 1L/E'SHRI0S 1S 1IN 085.91L] &r @
[ QHHL T1V'D GO PXK/E XH'L108 opgsEll| v
¥e DS I XBE"NH L7108 D965ELL] LF
) OG0 2/} EXV/IEXH 1108 OGsElL| OF
3 55521 IX8IS XH L1108 So8cE00] e 1 STTZ—
z ©'592/1 EX1 XH 1108 D0EsELL] 8E I 11 .
z 9'BD'SX L XH'L108 O8EsELL| i€ o §
v SO EXPEXH 108 Dessert] ot " 5
7L ©'ZX8/5 11WH 1108 D00ve00| st
[ S°BE XH LNN a0e65LL] 2E | f
z ©'VXH'LNN DIEBSHE| LT _ / |
Zl HO HO'/E XH 1NN O¥GeSiL| 0 i \ |
Ve SZE-98 KHANN 9606541 62 & (02) @ 0z @
8L IV O'B/G XH LNN ooreen0| 8z @ o
[ OuH'd 00 SHELX QI 85 LV HIHSYM O0E08LL| J2
z O'p/ LXEXT HYE HIHSYM EE S
vz S'0E0 XB/GXOH LV 1 HIHSVAN T
9 2 WE | X 8IS LY IS HIHSYM 2Z508LL] v2
[ O'030NNOY ZXP/L LB/ HYE HIHSVM 0500418] €2
ZL SN 2/L LXZE00 Nd M3H0s BEEEOLL| 22
9 ©'LS3N0 13NVd 30vH8 otresos| 1z
9 5 153N0 SAVE TaNvd 9962118] 0z
4 SASIND L AVEIINYD 926LLLE] 6L
z O'SLOTS/IM PLXEXP/L LS 114 otiga0a| 81
[ S'SANOHM'ALIL DLXBLEL ZXE/L LS 114 D5L¢E00] L1
z 1S3ND'E AVE 133d dVHlS azeLvie] 91
z 1S3N0'Z AVE 133d dvELS gezLvio] Gl
z 1S3ND HYIY 133d dVHLS aceLvio] vi
z ©'153N0 VY ¥y3d ozgacia| el
7 9'153N0'dNHOVE HIJVHS ozv0ria| 2t
z 153N0'8E" ASSY NOVHHAYIO 8805909] 11
| 14'9'153N0 9% 350N migoLial o1
| 1d'9'153N0" TNOILISNVHL 3SON MivpaLia] 6
| 1d'9'153N0 ¥ NOILISNVHL 350N mzvarial 8
] LSAND'AEASSY HIDDIHL g602919] L
z 9°'153N0"dWH 1S HIDDIML 00Ez918| 9
| ©'0F LS3ND LNOHS HOHONY 5a10.18] ©
L DUASIANDHNYH HIdYHS a5coria] ¢
| 9'153N0 1 1IvH H3dVHS 0620vi8| ©
] LSINDOE'ASSY INVH LHOddNS arrrsial 2
[l ©'153N09E drMiovE s0sav08] 1
) NOILJIHOS30 ON %00LS WaLl
1SS 1Hvd

¢ 40 T 193YS d86vET9 OMA

A May 2013

ision

Rev
All rights in copyright reserved

78

www.energyabsorption.com
www.highwayguardrail.com



wl;
> S O
@ £ E
= s 3 w
g ol ~
o || =
% 8 T -]
< 2|58 %)
o 2|8 = £
= @ ok =7 =
e ®) & A
: =
B ol g8 oY
<§ S
o 2| 2F |8
w z| g3 oz |z
o HIEH =1 &
L =¥ o
] Ry o 7
E — g
il & M
/ -
/ 0
wo g
= [}
(=]
%
=] =
g g
- &, 4
i=fi s
[qV =
u“— 3
o b
N =
3
— £
() (Z[8 e
5] icl ES
N
©
(@)
<
™
—
©
TNAE
HNEE
HEIEIF
FHEEE
Zﬂm BEEE
o] (gt
Z2 lo|wlw
i §
0|z 2 AEIOE
Lu(s oo~
]
Fa
N 1
A\ X2 (=) EE 2
® E
Zo 3
ug &
4 4 ]
WoLdzd i
- | i
b =t 5
— U"D%t a
WS, 3
F s olSE<R £
s éﬁ a
oo

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 79 All rights in copyright reserved



#Z NALSAS STT/E-TL 1S3ANO

ob=1 IR L IMAPIEMSA] 3 [LHLLE

3 _ [T _._»_ novzsLioL ,..W

zG_.:vam:ﬂ_. B2H[3Nr|¥a | O |60/EE

0000-£00285¢ ASSY HOHINY
1 0000-1£0285¢€ avd 3LIHINOD SLINM 40 'ON [goupa | 2 | s
L23rodd H3 [ddy [3ua| 4g | sex | seqg

el ST mzee ASSY HIDDIL
_.. 961209 2 AVE ASSY NDVHHLYI HIOHO SIS
M—Z : NV HIAJVYHS ° WOYHHAYIO @
ON WIH3S

SHIBWNN LHvd IONIHI 4T O3SIATY)

OESZ NA5HL-PIOSEOL FHAM S'ON ASSY ¥ M

[HdW 22l unn gL L
(lwwp 9] .#2) WILSAS GLI 5LS3ND

UTHSINGY

v 19¥519 L AVE JWYHS LHOddNS

ONI 'SWILEAS NOLLINOSEY ADYINT w U

mean|  OFELD
PlEmoN ‘0

ATBINISSY WIALSAS LS3ND
SION3IH3Id3 A

89.FELY "ON ATGNISSY
TYNOILLDIHITING

FONYWHOAH3D LoV
HI40Hd JHNSNI OL ATONITHODDY TIVLSNI ‘SauvZvH 30iM Lrzl 018 aNnoNY
1S3N OL Q3aNDIS30 ATIVOIID3dS Ovd ILIHONOD ONY dNHIVE 133LS
"ATALVHYAIS HIOHO "HIBNNN TIA0W NI 3ANTINI LON SLI08 HOHINY
Q3LON
ISIMEIHLO SSITNN [STHONI SHILIWMIW I8V LINIWIUNSYIN 40 SLIND
03073IHS ONIZE LO3r80 3HL OL WALSAS S11 1S3ND JHL WOHS NOILISNYHL
3LYNOIAY NY AlddNS TIVHS HIWOLSND JHL AMYSSIDIN JHIHM
"PLEG-EZE (BE8
1Y ININLHYI0 3OINHIS HINOLSND ONITIVO AB TSV IIVAY I8V VAN
INOFY 40 S0 ANY NOLLYIWHOANI ‘LIS NIND ¥ LY WILSAS ¥ ONIDY1d
maou_mm mzo:.E_s_: zw.uma ANY SILLSIHILOVHYHD JONYINHOSH3d LoV
STHONY] 00, 34
SNOLLYDIAID3dS NOLLYONNOS H04
SNOILDMELSNI NOUYTTVLSNI ¥ SONIMYEO 3ONIHI43H 3HL OL 8343 ..

o LTYHASY NO

WILSAS TIYLSNI OL 03SN 38 AYW SO0 030 3uHL [o0'eL] st (v

JHNLINHLS ¥O30 A30H04NI3 002 o8l (€
oo [0 0s] wezst A8 3am o 2
18I LW ONIHNSYIN  AVMOVOH 0FOH0ANITH-NON
‘avd 03D804NI3H [oo'al st (1

. SWNIWINIA ONIMOTI0E 3HL ¥3d 31FHONOD "D'd NIl [1Sd 000+
BdW 87 OL WALSAS HOVLLY OL 038N 38 AV SANLS (004 8L (SL°ALD) v
“ONIMOTIOA
JHL 40 INC DNISN WALSAS HOVLLY “SONYWHOLHIH LOVdIN H3d0xd
HOd QIHOHONY ATLDIHHOD 38 LSMN WIALSAS §11 LS3N0 JHL “NOILNYD
NN LD 9] WEE L LDV
NOJN OYYMEYIY 301TS 0L STV Hy3d HO4 3avIN 38 TIVHS NOISINOXd
‘JONYINHOSH3d LoV H3408d THNSNI
OL SANYTISI ONY SBHND 1TV 40 TWAONIY SONINHODIH HIHNLIVINNYIW
'3AINS NISIA IAISAYOH 2002 OLHSYY JHL HLIM JONVITHNOD NI 1
SALON

o

@

w

o

ol

30IS L3
NOILVAIT3

3NV 52 AVE @ L AvE @
TaNvd | AvE °EOIUZ( ANOH4 @
dNMOvE @ 3SON @

AT

v W3 @

2 310N 335

s Lel 16

Ol3dvaL >

(HLONTT WALSAS) Li-Eel wol ol
(HLONIT 3AILD34-3) Lo-62] W +0'6

F EEITe N EE] 4

NI (Ut 00°%] 201

-

Lowlwezy

|l

Olddvdl

QQ « J @\ J m\ @\@\

(HLOIM WILSAS)
[ oorse] se9

NOoYZS1T1Adl OMA

Revision A May 2013

All rights in copyright reserved

80

www.energyabsorption.com
www.highwayguardrail.com



72 A19NISSY WALSAS STIT/E- 1L ,1S3ANO

_ L. _ ALEELD, ,_ sl WHINrMaa HOJ 2 13318 33505
MAFOLYELD 17 =
[Ha 221 wu G4 LT |3 %0
([wwoig] .v2) WILSAS §11,1S3ND v [aal 48
ETT
SHASAS NOLLIMOSEY ADMANT | L00Z/Z2I) PIRIUEN O
8947EL8 'ON ATBNISSY
1 3115 83M INILvd w030 Bovvall] 0%
z S ANH ZXPIE LV 1 HIHEYA FErNT
z LSAN0 NOISNIL Vi H30VdS BEESPie] o
I I2ILON NOILYWHOINI ALSIVS WIHILVIN Brio5th] iv
! VILSAS 15300 HLSHI TIWLSNI BErESLE| oY
1 WO Z/1%01/E 589905 15 L3AY T
I 153N0 1ON00Ed w30 EIETm I
1 S10N00Hd TIWNOILNYD w030 I
z TuHL 117 D59 FXFIL XH 1108 DFICELL| ¥
43 DIESELL L
v OSSELL] OF
] 08EE00| 6€
[ O'COTL EX DOESELL 53
z 8D 5X| XH 1108 DEESELL| iE
¥ S50 TR XH L1108 DIESELL| 8%
06 D00FE00] 6
Zt 8/E XH LNN O09651L| 2¢ H
z 9 L HH 1NN DIEESLL| LT
! HO 8D _F/E XH 1NN Oveestl] 0%
ZE SZEHH XH 1NN 606541 62
96 AVH'D 85 XH 1NN D0FEE00| 82
L] QHH'd'00 OLELY O B2 LY 1 HIHSYM D0E08LL| &2
z O/ L XEXE HVE HIHSYM D010£18] 82
Zt S OE0 XBIGHGH L 13 HIHSYAL BIEBLLL| G2
] D WIE | X 85 LV 1 53HSYM, o7eteLl| ¥
9 ©'030NNOH ZF/L LXBIL HYE HIHSYM, ©500418] €2
a1 SIHd 2/} |%ZE-9% Nd MIHOS BELELL| 22
[ O 153N0 13Nvd 30veE OCFES08| 12
] ©/153N0 SAVE 1aNVd ©96.118] 0z
z 215300 | AvE 13Nvd O6L118] 61
z SELOTSINFLXFXRIL LS 113 ogice0s| et
z ST I0HIM OL/L OLXBLEL 2X0L 16 114 51¥809] Lt
¥ 1SIN0E A¥E 1334 dVHLS BZELPie] Ol
z 1S3N0Z Avd 1334 dvLlS BEZLPlD] Gl
z 15300 8Y3H 133d IvHlS BEELPLD] FL
z ©'153N0 Ve Hy3d o799ela] tt
z 5 1S3N0 dNYOvE 53dVHE ] T
£ ¥Z LSIND ASSY WOWHHAVIO 8961409] 11
I ABLOLIG] OF
1 1d'D'1S3N0 TNOILISN7HEL 3SON MIFBLIE] 6
L L1d'D' 1SN0 H'NOILISNYHL ISON MZFOLLY g
[ ¥Z LS3ND0 ASSY HIDDIHL 8212919] 4
z O 1S3N0 JWHLE HID0IHL Dczals] 9
1 S'vZ LS3NT LNOH: HOHONY. 9500419] &
I 5+ 1SIN0'H 1IvH H3dVHS SiE0via] ¥
[ 511 153N0 T 1IvH 53dVHS o5z0rie] €
1 V2 18300 ASSY 3NVHE4 L80ddNS BIov5i9] ¢
I ©'153N0 ¥Z dNHOVE orrar0a] +
110 NOILJIN0530 "ON W01 WaLl
15N S1dvd

¢ 40 T 193YS 9/.¥€ET9 OMA

Revision A May 2013

All rights in copyright reserved

www.energyabsorption.com

81

www.highwayguardrail.com



I
) = [
] = E
= : E ~
w 13 24
7] x o s
23‘ g § o |~
alf 3§ ar |
ml—- 0w ] EE —_—
= 2|2 We
q o
o 2lEE| 2F |
E |B
w =G ns |2
o ul = [Ty o @
1 - 7
i~ | = i
8/ y .
]. n
w
/ =) s
C 7
5 S
g gl g
g el I
scifs &5
- 2
2
N @
y— 3
O w
N k
= 5|l
- z o
3 sl [iz]ig
=
©
N~
<
™
—
©
> —— =
>l S
ozt HEINE
b= 3= e =
w2 SIS 1S
QEE HEEE
<
3 =
o | |-
é,‘lﬁ MEEE
o EHE
® | |
S I
\ Zan z ;
w2 E| |8
wlaog & a
JIEE= N
S|EsE F+Hk
WSgs 2
Djl';__—e
25
&) =

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 82 All rights in copyright reserved



«0€ WALSAS STT/E- 1L ,1S3ANO

El _ oo _ NOOESHIOL _ o= ke Lo Imdpvesaal O [LkE] 5 ang e EE :
z M 0E5Z M35 L-0E0SE0OL SYA 'ON DNIMVEQ)
wor100est a2 | gono-00z9se s  [soupefna] @ fsomin onse s n .
= pPT 4 0000-LE0295E O¥d 3LIHINDD SLINN 40 'ON | M1d [3Wr|®0 | vV [BOSLE J094) WALSAS GLE 1S3N0. SYM NOILIHIS30]
[Hell Z2] W 51 L POGCILEE | ol M| gozale ASSY ¥300IML 103roMd H3 [ady [wua| fa | »en | sea e
- =5 908909 Z AVE ASSY WOVHHAVIO
([wwpg/] ,0€) WILSAS GLL »153N0D mnom_m_m.._ i m..— m £HPCLO | AYE FNYHL LHOANS mwn”n%._wdﬂww v HIdYHS ° WOYHHIYIO @
awenl  GIYELS  ATBWISSY WALSAS 153ND 13NV 6Z AVE @ L AvE @ =
o SHILEAS NOLLAMOSEY ADYINT | Lo0z/zzlL| PIoION | EEELEEEEEE n
. . = 13NV | AvE @mo:uz.__ LNONA @ =
B8.FEL9 'ON ATBW3SSY
TYNOILOIHIAINA e 3 dnvove @ 350N ®
- <
NOILYATT3A
g (e) Z310N 335
3
a
= = ¥ I — | X !

FONYINHOIHTd LOVANI
HI4OHd IWNSNI OL ATONIOHOIIY TIVLSNI 'SOHvZYH 3a1m [0E] 092 aNNOHY
LS3N OL O3NDISIA ATIVIIHIOILS Ovd ILIHONOD ONY dNNIVE T33LS '8
AN3LVHYHIS H3AHO "HWIAWNN 300N NI 3ANTINI LON SLTI08 HOHONY 'L
Q3LON
ISIMHIHLO SSTINN [STHONI SHILIWITIW Juv AINIWIHNSYEW 40 SLINN 9
‘03013IHS ONIZE LO3ra0 3HL OL WIALSAS LS3N0D JHL WNOHD NOILISNYEL
LYNDIAY NY ATddNS TIVHS HIWOLSND IHL AHWSSIOIN IHTHM 'S
"PLEG-EZE (REE)
1% INIWLHYIE0 3TAEIS HINOLSND DNITIVI AB 18V TIVAY Juv TWNNYIN
IN0EY 40 SAIH0D ONY NOILYIWHOSNI 3LIS NIAID ¥ 1Y WILSAS ¥ ONIDV T
FHOJIA SNOILV.LINM NENSIT ONY SDILSIHILOVHYHD IONVINHO M3 LIV
S11 40 NOLLAIHOSIA ¥ HOd VANV LON0O0M WISAS 13010, IHL 338
SNOILYOIAID3dS NOILYONNGS 503
SNOILONHLSNI NOLLYTIVLSNI 3 SONIMYHEO 3ONIHIATH FHL OL 343 ..
- LTWHdSY NO
WILSAS TIVASNI OL 35N 38 AYW SO0H O30vIyHL [00'8L] 268 (¥
"FUNLONYLS ¥O30 030H04NIY [00°2 08t (e
N0 L0.0s] wrz'sl A8 30im 1.0 21 wog'e
1S¥I1 LV ONIMNSYIW AYMOVOH 030H04NIFH-NON (08l €0z (2
‘avd 032H04NI3 (009l 258 (1
& SHNWININ SNIMOTIOS SHL 33d JLIHINOD 'D'd NIW [1Sd 000#]
BN 82 OL WILSAS HOVLLY OL O3SN 38 AVW SANLS [00'2) 821, (51 "ALD) v
ONIMOTIOH
FHL 40 INO DNISN WIALSAS HOVLLY "JONYIWHOIHID LOYdWI H3d0dd
HO4 O3HOHONY A1L03HH0D 38 LSNN WALSAS SLI 1S3ND 3HL NOLLNYD
‘NIW Lo 8] wze L Lovdwl
NOJN OYYMEYIEY 30175 0L S7IVH HY3H 504 30YN 38 TTYHE NOISIAOY
FONVINHOIMID LDV H3dOHd FHNSNI
OL SONYISI ONY SBHND TV 40 TWACWIY SONINWOITY HIUNLIVANNYIN
‘30IND NDIS3A 3QISAVOY Z00Z OLHSYY IHL HLIM FONYIIIWOD NI “1
'SILON

]

o

C ] [ 3

Old4vl > g
- (HLONT avd) Li-gel w vEol "]
(HLONITWILSAS) L.2-£e] w oL 0L
(HLONTT 3MILDT43) Le-62] w b0's
i
.m. [}
E _
i . ' — '
1 T Ei
w
m
=
=
o
U_wu_d.m._.v e 8 310N 335 m

L.
NI [u 00'¥] 204

Iw o0°iel 282

NJ20€STTAL OMA

A May 2013

ision

Rev
All rights in copyright reserved

83

www.energyabsorption.com
www.highwayguardrail.com



«0€ AT19NISSY WALSAS STIT/E- 1L ,1S3ANO

z P _ BLYELD _ 0=} wud|awrpaal o
MPIBLYELD T 17 [wal -
[Ha 22) uu 511 =Ty T Lwr |anr{ya | 4 y
(wwogz] ,08) WILSAS SLI/E-1L,1S3ND i vl 3o o] fa | o | e oo

00.

SHALAS NOLLAMOSEY ADMING s, 200212211 PIRIYON ‘0

BELFELD 'ON ATBIN3SSY
L LIS 838 LNILVd W30 a0r¥alL| 05
Z D AAHZXHE LY 14 HIHSYM DLZ084L] BF
Z A1SIND'NOISNIL TVH HIDNAS BEESkID] BF
L JDILON NOILYWHOLNI ALIJVS TYIHILYIN ariasiL] v
L WILSAS LSINDHLSNI TIVLSHI A
3 HO'Z/1X9V/E'SE890S 1S 1IN O86L9LL] SF
L 153N0°12N00Yd Tw23a BIESHLL] tF
3 S1ON00Hd TIVNOILNYD TwD3a glarriL] EF
Z OHHL 7TV £°59 X #EXH 1108 OBRSELL] Z¥
(44 96D I XL XH 1108 O9ESELL] ¥
L D502/ EXFEXHLI08 ORGSELL] OF
a 2802/ LXEE XH L1108 O0BEEDD| BE
Z 9'5D'Z/1 £X1'XH' 1708 O0ESELL| BE
Z D'8D'SXLXH 1108 OBESELL] L€
¥ 'S0 ZXME XH 1108 OGEELL] 8E
06 D ZXRSIVH LI08 O00¥E0D| SE
ZE D'BEXHLNN O0865LL] ZE
Z ' LXHLNN OLEESLL] LE
Zl HO YO EXH LNN OFGEESLL] Of
ZE S'ZE-G# XH LNN B606SLL| BZ
96 IIVH'D'BIEXH LNN O0FEE00| B2
L] QuH'J'Q0 SLELX Ol B/E° LY 13 HIHSYM O0E08LL| LT
4 O'FILXEXE HYE HIHSYM 2010418 82
ZE S'0E0XB/SXE# Ly 14 HIHS VM BiB6LLL| ST
a8 9 HE L X BIS" LV HIHEYM OZG08LL| +Z
B '0IANNOH ZXH L LXEIL HYE HIHEYM 9500418 EZ
9l STHd 2L LXZE-9% Nd'MIHDS BLEGALL] ZT
-] 9'1S3N0I3ANYd 30VHE OLFESDD| LT
g8 2'1S3ND'SAVE 3N D06LLIE] 02
z O'LES3NTY L AVEI3NYd OTELLLG| Bl
z D'SLOTSIMPLXEXFIL LS 174 O£15800] 8l
z D'SIN0OHMOLIL DIXILEL ZXPIL LS 174 D51L¥800] L1
1 LSAND'E AVE 33d'dvHLS BZELLIO] 9
{4 1S3N0D'Z Av8133d'dvHlsS BEZLEIO| SL
z LS3ND'HYIY133d'dvHLS BEELPIO] tL
z SLS3IN0D"YE Hy3AY 020019 €1
(4 D' 1SINT dNHIVE HILVHS oZr0vial 2L
£ LSIND'0E"ASSY WOVHHYIO L
L 1d'91S3IND0EISON MOSELLE] DL
L 1d'9'LSIND TNOILL ISON MIFOLLE] 6
L 1d'S°LSIND H'NOI JSON MEFALLO g
L ASIND0EASSY HIODIHL B02918| &
Z ©'1S3IN0'dvHLS H3DDHL J0EZ9L0] 9
L D'0ELSAND LNOY HOHONY £19419) S
L 2'5HELSIND"H VY HAdYHS [ G
L S'SLL LSINDT VY H3dYHS D5Z0F1L9 £
L LS3IN0D0EASSY INVHL LHODdNS HErPSL0 £
! D'183N0'0E'dNHOVE D8FAF09) 1
ALD NOILdI®D530 ON Y2018 W3l
1511 S1kvd

¢ 40 T 199ys d8.vET9 OMA

Revision A May 2013

84 All rights in copyright reserved

www.energyabsorption.com
www.highwayguardrail.com



o|;
2 3 :
m B [=]
& 2 HEEE
w & =
2, o 5 |°
1]
<|2 I 8 -
a| E1R =r [k
<z w| & we =
o al 8 =
= 2l a wE
W K =
- JG wE =
w 2le Toh 3
| ol w — = =
o ol & =" =
< |, ? i
i _| i
¥ = I |
| =
V| <
w
5 g
o] L

11222007
352008
72008

z
2
@
=
&
w

- g &

] 2

] 4

5 gl 2

X lirla

icll [l

DWG 613478B Sheet 2 of 2

TYPICAL, AFTER PANELS
HAVE BEEM INSTALLED.
Dt R By [Chk.| App
21M10| F DK |JME] JMT

a2a10] - | DK !
TEM2| G |DDWJIMEJKRM

BRACE ASSEMBLY

30
L

DRILL @3/16" HOLE IN
CENTER OF BACKUP
FOR ITEM 43

(UPOATED ITEM 1 TTEM 5 WAS 27620 T -0,
Q 45

) ~ 2
it 2
© 1TH
i =
® *‘
Eﬂtl‘:
£

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 85 All rights in copyright reserved




«9€ WALSAS STIT/E- 1L 1S3ANO

2 _ [ aownn:E.;._.._ ov=1

[HaW 24] wum 51y

([wwg 6] .9€) WILSAS GLL »1S3ND

[
AN SHILSAS NOLLJYOSEY ADHINT |

MPIMOSESL :“:.

B002/

Lq.._a,_‘_e_m z

BO0ZILE

AL00ZA0ER

PIRINCH 0

0000-L00Z95E

- DOGO-BE0Z9GE
602019
808909
FrrSLe

0BFELY

ASSY HOHONY

Ovd 3L3HINOD

ASSY HIDDIHL

2 AWE ASSY WOVHHLYIO
b AVE IWVHd LHOddNS

SLINM 40 ON
123royd H3
H3OHO SIWE
ON TYIH3S
ATENISSY W3LSAS 153N0
S3IONIHI3IJITH

aASaal O |LLELE|

PR E TR e
04 300 STLON ONY SWIIA O3LYOdN ES0E O3

W MO [ 8 |BOitLiY|

OESE 251 I-SE0SE0L S¥A 0N DNIMYEO|

e BT

ASH8) WILSAS 511 LEIND. SVAL NOLLAINDSI0)|

| g | ey | eeq

UOISINGY

A May 2013

BOSVELD 'ON ATEWISSY
TYNOILOFHITING

"FONYIWHOIHID LIV

HILOHd IHNSNI OL ATONIOHODDY TIWLSNI 'SOHvZYH 30 Lol 516 annouy
LS3IN OL OINDISIA ATIVIIDIS OVd ILIHINOD ONV dNHIVE 13ILS
"ATALYEYAAS HIOHO HIBWNN T300W NI Q3AMIINI LON SL108 HOHONY
‘0310N

ISIMEIHLO SSITNN [STHONI SHILIWITTIN FHY LNIWIHNSYIN 40 SLINN
Q30TIHS ONIZE LOIFE0 3HL OL NILSAS LS3ND JHL NOHI NOLLISNYEL
J1VNDIAY NY ATddNS TIYHS HIWO0LSND IHL "AHYSSIDIN FHIHM S

]

o

"PLES-ELE (888
L% ININLIHVAIO0 IDIAEIS HINOLSND DNITIVD A8 378V TIWAY IHV TWINYIN
JA0EY J0 SIIH0D ONY NOLLYWHOAN “3LIS NIAID ¥ LY WILSAS ¥ ONIOY I

IH0O438 SNOLLYLINI NSIS30 ONY SOLLSIMILOVHEVYHD mUz«s_mo uEmu ._.og.n_z_

S41 40 NOLLAINOS 30 ¥ M0 TWANYIN L0000
SNOILYDIID3dS zo_.?.n_z_gou_ mow
SNOILOMNMISNI NOLLYTIVASNI 8 SONIMYHO JONIHISTH JHL OL 343 ..
+ LTYHASY NO
WILSAS TIWLSNI OL O3SN 38 AWIN SO0 a3avIuHL oo el 25v (v
THNLONYLS ¥030 03080N3H [00°4 081 (€
‘ONOT L0,06] wrz'§L A8 30 L0 21 weg'e
1SVIT LY ONIENSYIW ' AVMAYOH 030H04NIFH-NON [00'8] £0z (2
“O¥d 033404N3H [00°9l 254 (1
- SHININININ DNIMOTIOS JHL 834 ILIHINCD 0'd NIW 154 0008
By 92 0L WILSAS HOVLLY OL O3SN 38 Avi SanLs [oo'2] 81 (51 ALD) v
ONIMOTIOE
JHL 40 INO DNISN WILSAS HOVLLY “JONVWHOIHI LOVAWI H3d0Md
HOA OIHOHINY ATLDIHHOD 38 LSNIWWILSAS 1S3ND 3HL NOILIYD
"NIW L0 8] wze'L 1ovdi
NOJN THVAMSYIY 30115 OL STIVY ¥VIY 804 I0VIN 38 TIVHS NOISIADN
FONYWHO M LOVdWI H3d0Hd JUNSHI
OL SANYISI ONY SEHND 1TV 40 TYADINTH SONIWWODTY HIHNLIVNNYW
'30INS NDISIA IQISAVOY Z200Z OLHSYY JHL HLIM IOINVITHINOD NI L
SILON

o

o

3018 1431

NOILYAZT3

v H3dVHS ° WOYHHAYIO @
T13NYd §-Z AvE ® LAvE @
ANV L AVE @moruz« ANOHS @

RLCECLEE] @ dimiove @ JSON @

AIH
Revision

[u ee"1E] @62

O34Vl >

RN W W

NY1d

(avd 313HINCD) LE-EE] W vE0L
(HIONTTWALSAS) Li-gel wBo0L
(HLONTT 3AILD3443) Le-62l W v0'e

'} #310N 333( &

=
NI [ 0o 204

Loeslwzgy

S 46 b4 d dad

]EELACTE

[w 00 2€] 0v6

@ 310N 335

(HLOWM WILSAS]

NO9ESTTAL OMA

www.energyabsorption.com

86 All rights in copyright reserved

www.highwayguardrail.com



«9€ ATEINISSY WILSAS GTT/E- 1L ,1SANO

_ z ko __ 0RFELD _ 06=1

[Haw 24] uas g1t

([wwg|e] ,98) WILSAS GLL »LS3ND

NI SHALSAS NOILIYOSEY ADHINT |

" L I »a 9ES1L0OL SYM 'ON Luvd|
1 |3 wa T
MPIOSPELD ALD OF O000-S 1 0204 SYAM G INGRL | INGLL #_.«_:
T — drd [3nr] ¥a ALD GT'06 SYA ALD B2 WaL1 VS ¥ CF SWALI 130
i) Ay [440] 18 e

LO00ZM0ER PI2Juoy ‘g

BOBYELS 'ON ATEWISSY

2z O ANH'EXRIE LY HIHSYM) D42081L] 6F
4 LSAND' NOISNAL TIVH H30vdS HEESPLD]| BF
! FDILON NOILYWHOANI ALIIYS TYIHILYW Briosit] iv
L WILSAS LSINDHLSNI TIVLISNI B6rESe| 9
3 HO'Z/LXALESEI0S LS 13NN DBGLOLL] S¥
+ 153N0'LINA0H4 %230 BIESPLL] v
3 S13NA0Hd 1% NOLLNYD %230 gi9PLL] EF
z QuHL T 2'5D PXPIE XH 1108 DEIEELL| v
ZE D'ZD°LXEEXH 1108 D0ESELL] ¥
v D'GD'Z/L EXWE'XH' L108 DRSSELL] OF
9 D'SDEN LXES XH L1108 D0SEE0D| BE
Z D'GDE/L EXL'XH L1108 D0ESELL] 8E
Z D'BO'GKL NH' L1108 DOESELL] UE
L 95D EXWE XH L108 OESSELL] 9E
06 2 ZTXEGNVH' LI08 S00FE00] SE -
EE S'BIEXHLON D09651L] ZE L]
z D'LXH' LNN DLEESLL] 1E
(4] HO HO.WEXHLNN OFee5LL) 0E
(43 SZE-OR XH ' LNN DEDEGLL] &2
96 e85 KH NN SOrES00]| 82
L) OHH'd'00 SLELX O 8/E' 1V 14 HIHSYM a0e08LL] L2
z D' XX UVE HIHSYM D0L0419] 92
ZE SOED XBGXIH IV 14 HIHSYM HIB6LLL) ST
9 9 'WE L X 85 114 HIHSYM DZS08LL] tZ
B D'0IANNOY ZXP/L LXEB/L HYE HIHSYM 2500419 £2
gl STIHDZL LXZE-SH Nd MIHDS HEEEALL]| 2T
] 2'LS3IN0IINYL 30VHE DEFES09] 12
8 O LSIND'SAVE TNV D86.119] 02
Z 9°153N0D'L AvEI3NYd DIELLLO| 6L
£ O SLONSIM PEXPX R LS 17d DELSB02] 8L
z 2'STTOHMILIL OLXTLEL ZXF/L LS 11 DCLF809| 4L
L4 LSIND'E AVE 1334 dVHLS HEZELPIO] 9L
4 L1S3ND'Z AVE133d'dVuLS g8Z.P19] 5L
Z 1SIND WYIH 1334 dVHLS BEELPLT| FL
4 ' 1S3IND v Hv3H DZINELD] €L
Z ' LSAND dNHOVE HAdVHS DEr0FLO) 21
£ 153IND°IE"ASSY WOVHHAYIO HE0B208] 1L
L 1d'9'LS3N0D 9L ISON MLEOLLS] 0L
L 1d'9°LSIND TNOILISNYHL 3S0ON MLFILIS| &
3 L' LSIND W NOLLISNYHL 350N MZFOLLS| &
| LSAND'IEASSY HIDDHHEL g602919| £
Z D'LSIND dVHLS HIDDIHL D0EZ818] 9
L D98 LSINT LNOHIS HOHINY 2019419] &
3 £'G1L LSIN0 Y VY HIdVHS DIEOPIE] ¥
3 D'CLL LS3ND IV H3dVHS 20Z0¥19] €
3 LSIAND'SE'ASSY INvH4 LHOddNS arrrsle) €
3 O'LS3N0'YE'dNHIVE D2059+09 3
‘ALD NOILdIHOS30 ‘ON %2015 WaLl
LS S1Hvd

¢ 40 T 199yS d08vET9 OMA

Revision A May 2013

87 All rights in copyright reserved

www.energyabsorption.com
www.highwayguardrail.com



w
> g = —
2
3 35| E
= ] o
o ]
w @ - !
w 3 @ ]
ul ol 2 o
<\ EH © ~
olf 3|k OF §
ol =l a —= i
|- “l & == ]
= ol g g
) Zl g o =
2| w=
- =] = >~ E 8
L ol o =
L = [ 3
o wl w 0~ o
ol & =
<| x {
il - -
WVl @
\ & W
! 2
~
2 3l 2
] k= b=
= =
@l wl e
fafi liala
N
Y—
o i
N HEE R
= 5 ] 8 §
= e
8 <] ] 4 B
e
o
(e 0]
<
(92]
—
(o]
=gy
= |
a8 Tels
ggﬂ HEEE
o =1
wl= = Flulwl .
7y x
W= or =
<= & HEHE
p BlE|s|T
83‘% HEHE
2 »
b [ E b
e R
= |
e 2o ;.—:
o :
! W E |
=t 3
A2z 5|
qlou = K
Qlz o EE |z
wig= B Rl
o5 # EE3E
=2z ™ =
-
(z) £y ALH
® HE T E
o | 3
R

www.energyabsorption.com Revision A May 2013
www.highwayguardrail.com 88 All rights in copyright reserved



(LTVHASV) NOILYANNO4 WALSAS 1S3aNO

z o | _ 0000-£00295€ F al=t
= MP0000-L00Z9SE
(LIVHASY)
i [if
NOILYONNOS W3LSAS 5 LSINOD i e it
SO0Z/EE uipuRL g
mSN._m__m uipuRlg Yy

NI SWALEAS NOILJHOSEY ADYINT

SO0ZZ2IE

PiEYoN Q

IMH|IAWNSaa] O [HLEENR

T 10N OHY 217 1 SOHInT)
200081 OL MIUA NOULDIS 1S3 lal

82djanrsaal o | loEs

Z 13343 335

1dS|3nr|»a | 8 PO

WL ¥ ATENISSY HOHINY, S¥M 2530

ddy [uD| Ag | sy | =ieg

uarEIAaY

N IAYH LSNIN S3LY1d HOHINY ONY dNADVE NI IT0H HOHDNY AH3AT °

LI ONIHOHDNY QNLS £-di

-

AHVSSIDIN SV HOHINY-IH “LIVdNI HOVI ONIMOTI0L 135 ATHIJOHd TIILS
IHY SHOHONY IHL FUNSNI OL 03103dSNI 38 LSNW LTVHLSY NO O3TTWLSNI SW3LSAS 153N0 “TwnNo3

03A0HddY HO "SWILSAS NOILIHOSEY ADHINT A8 03NddNS 'WILSAS HOHONY HILSIATO E-dN 35N

S3T0H ONITTIHA HOd I1VIdWIL ¥ SY dNHIVE ONY S31Y1d HOHINY 3HL 350

OL LNOHL WOHS %2 NVHL SHOW AMVA LON ONY %8 0332X3 LON TTWHS NOILYONNOA 40 34075 SS0HD

L 310N 335
gt /L IWIS

1¥L3d 3d01S SSOHO

o

o

Hova

IWILSAS HOHONY

| Lol wwoay L&l wweoz]
_81] wwpot [La] wwzsy

| Leilwwooy

H19N31 ONLS 0.034) 2

"HIAYT WNINININ ‘NOILOYPNGD %56
3LVDIHOOY Z SEVID
QILIVINOD ONY O3HVd3IHd "ISVE-BNS - O
(PE-6ED WLSY H3d ONILSIL
"WrEZFD WLSY HO tB-1ED WLSY H3ad
ONMdWYS) JLIHINOD 'D'd [1Sd 000%] vdW 8Z - 8
8% 03N Xy [WwEL] .wE 31VOIH00Y LTYHLSY
000t-HY H3ANIE LTYHJSY
{LBEEA WLSY H3d) ILTHINOD DILTYHISY - ¥
EIIEILYIN

Q000-B0029GE - ASSY HOHONY LTWHASY
NOULYWHOANI HIHLHNS B0 SNOILOMYLSNI ALISYS
ONY NOLLYTIWASNI LS3N0 3HL OL ¥3434
91/ L 3IS

M3IA NOILD3S 1S3ND

]
Juog

- —
—

¢ 40 T 193YS 0000-2L00295€ OMA

Revision A March 2013

89 All rights in copyright reserved

www.energyabsorption.com
www.highwayguardrail.com



(3L3¥ONOD) NOILYANNOS IWILSAS £1S3IND

| 1331s 335

A NOILDFS LS3ND J3SNSH)

AL T ATENISSY HOHINY. SYM 2530|

z P oz _ 0000-L00295E _ gL=4 My |3wrsaal a
= - MPI0000-400205€ gou|anrgaal o
u — AdS[3Wr|¥a | 8 PWOED
(3L3¥ONOD SO0Z/4/E Jaubinoig 'y e bl i Tesi Lo
NOILYONNOS WILSAS 5 1S3ND siiar e [uo] #a | rou | e
SO02!! Ll W

UOISIARY

SO0ZZE UIpURS Y

I EWSIEAS NOLLIHOSEY ADYINT Pi=jyoM ‘g

SO0Z/EE

L1 SNIHOHINY ONLS E-dl NY
FAYH LSNIN SNOILYIOT 31 1d HOHONY ONY dNHIYE FHL NI I10H HOHONY A43A3

-

AHYESS3D3N SV HOHONY-FH "LIVdWI HOY3 ONIMOTIOS L3S ATH3d0Hd TILS
YUY SHOHONY JHL HNSNI OL 03LD34SNI 38 1SN ILIHONOD NO OFTIVLSNI SWNALSAS 1S3ND TWND3
O3N0HDdY HO 'SWILSAS NOILJHOSEY ADHINT A8 03NddNS 'WILSAS HOHINY HILSIA0d £-d 35N

]

STTOH DNITIEA HOd LY IdWAL ¥ SY dNHIVE ONY S3LY1d HOHINY 3HL 350

o

HOvE
OL LNOMH WOYS %2 NWHL JHOW ANYA LON ONY %8 0330%3 LON TIVHS NOILYONNCA 40 3d071S SS0HD 'L MMOHS LON 'HNLONHLS ¥030 030804NI3H [00°2 081 - D
‘W3LSAS HOHINY NMOHS LON "ONOT L0 08] weZ gL A8 30im L0 Z1] weoe

1S%37 LY ONIHNSYIW "AYMOYOH 03DH04NI34-NON [oo el €0z -8
“0000-900Z95E
ONIMYHO IONIHIATH H3d Ovd OIDHO4NIFH [ooal 251 - v
BIIEILYW
£ " ASSY HOHONY 31340ONOD
N3T ANLS O3HIND3Y oL
NOILYWHOANI H3HLEND HOd SNOILDNELSNI ALIIVS
ANY NOLLYTIVLSNI LS3ND 3HL OL H3434
gL/l 3Was

M3IA NOILD3S 1S3N0D

0000

L 310N 338
81 /1L 3OS

1w.L3d 3d07S SSOHD

¢ 40 ¢ 193YS 0000-2L0029S€ OMA

Revision A March 2013

90 All rights in copyright reserved

www.energyabsorption.com
www.highwayguardrail.com



AVd 313"4ONOD FZ WILSAS 2-11 ¢ 1S3INO

i _ D000-810235E u

avd 3L34ONOD
08 N3O 1S3ND

anv (.vZ) WILSAS m..;n._ukmu:o

L -

#PI'0000-8 102958

S00Z/8Z/6 HIHONOHE o

[EE

8002/826

SUILILLING ‘¥

824 NuHIAMA 8 [ 80-6-L luzzl w 89'9 'SYM HLONI1 Avd
Wid |LISPOd]| v POOLOR.NILSAS 08 NID LS3N0. SYM X208 31111
ddvy [yuD| 8 | sey | @eg UDHEIABY

N 'SWALSAS NOLLYOSEY ADYINT
QUYZYH JHL ONNOYHY O¥d 3HL 30 NOILHO Hy3H IHL ¥N0d OL
SNOILLYHYA3HD IHYW "SSTT HO HLOIM NI [00°¥2] 019 SOHYZYH
ONNOYY LS3N OL O3INDISIA S| NMOHS Ovd ILIHONODI IHL ¢
5111 3TWaS TIWLI0 HYB3IY HOA 2 133IHS 338 €
3 AvL3a ‘O3LON ISIMHIHLO SSTINN [SIHONI] SHILIWITIN IV LNIWIHNSYIN 40 SLINN 2
" Coocies HOWE OL INOHH WOHS %2 NYHL FHOW AHYA LON ONV %8 0332X3 LON TIVHS OVd 40 3407S SS0HD 'L
SILON
! lZizlw o L4 SLe el oan 1Lt
t 15d 000%] B 82
b ———
g 37avL V-¥ NOILD3S i 4
o=
2 3
=
@-
I +
T
(NEFL - i $ZEZ “HOOTE HOHONY ONY S/ 4 ITvaE
Qvd FLFHONOD 'D'd WININIA [LSd 000¥] Bdi 82— T vi3a
loovzlole
v i lo0'w2] 019
1
i T i
» .= ~
a w8 B 0] =
= ooeles. B E 3 E
2 (lnore) a2 258 1 4
z =N - =
=
' !
1 L 8 In
-
el
2
- =
HLENTT avd Lii- 12l w e H
~ - -
m ‘0% 40 3903 ¥y3u WO4 [05°9€] L26 NID38 [eorcel cos B @
L= = ‘SHIINTD [00°v2] 019 LY HvE3Y [Sa] wwg . A
k= looel a2 1/ lea'cl 26 m | mT
1 2 W =]
! z 1= 52
| S| o B
4 H ; y 2%
=1 i
s 4 + : } 4
: g
P |
ol
= g - - - - - -

<L

w |

¢ 40 T 193YS 0000-8T0C95€ OMA

Revision A March 2013

91 All rights in copyright reserved

www.energyabsorption.com
www.highwayguardrail.com



™ T
=
S 2
Q
_ z ooz _ H_So.msgm,n:.ﬁ 0z=| = 3
MPIO000-810205E /| ] 8 [eose | 133HS 338 _P[v m
avd 3L3HONOD 2002/82/5 HIHONOYE o u““ ”“wu_wmm .,”z M_awm_o.‘_.mkgwom NIJLSIND. SYM zum“_m__,mu._h: nMa e
08 N3O 1s3N0D So0zEzE Tauoo] w =)
ANV (.¥2Z) WNILSAS 2711l g183ND , o < w
T - c o
N SWALEAS NOILSNOSEY ADNINT | e 900210Z/6 SUNLLND 1 o o
J el wn ©
= > C
H yva3y () T
" [96've2) 8965 = e..::. x m
c y 2
’ =
o = = () _ <

9 ¥va3d (v) J4vEay (@) 3 ¥va3d (2) /

- Tooslzs = Tloasizss " looailzsy
i i
g
i
3
1

a uvaay (v1)

I52°zv] 9801

D uveay (1)

- -

loo el ees
H

g uva3y (2)

[eael eew
_—

vV yva3y (v)

ool 22t
™

¢ 40 ¢ 193YS 0000-8T0C95€ OMA

www.energyabsorption.com
www.highwayguardrail.com



dvd 3134ONOD .0€ ‘INTLSAS 00T €-1L ,1S3ANO

v _ z o _ 0000-8Z0295E _ 0g=1 m—
MOFD000-BZ0295E
| 1 wa w [ros (ezbe 003 7 133HS 335
avd 313HONOD ptd e T || 7@ | ~od | owa T
(.0€) WALSAS €L -1S3ND - o]
INT SWALSAS NOILLJMOSEY ADHINT BO0Z0ENL L FBNoN "0
‘QHYZYH JH1 ONNOXY OYd JHL 40 NOILHOd HV3Y SHL ¥N0d OL
SNOILYHYAIN IV SS31 8O HLAM NI [00°0¢] 292 SaUVZYH
ANNO¥Y 153N OL O3NSISIA S| NMOHS Ve ILIHINOD IHL ¢
L /L IWIS Y130 ¥vE3M 04 £ 133HS 335 €
T ‘03L0N ISIMHIHLO SSIINN [STHONI SHILIWITIN 4V LINIWIUNSYIW 40 SLINN "2
J1ividd - - SOVE OL LNOH WOHH %2 NVHL JHOW AMYA LON ONY %8 0330X3 LON TIVHS avd 40 34075 S50MD 'L
dAl oel a2 lgzz) wgen |lpdeoelwonz SILON
1 " HYEIY lI5d D00k edW B2
[5#] wiwg | 31IHONDD Dd
[ B J18v.L ) b
4§ o GELL TS
L= Y% NOILD3S
g ©
e 1 1
B
1 _
SLJ/13WOS
[t Seel By $ZEZ MOOTE HOHINY ONY g 1IvLl3a
Qavd ILIHONOD 'O'd "WINININ [ISd 000%] Bdii 82
B loo'vz] 09 \I./ loo'v2] 019
' \ \ i
o 1 ~
i ' - -
_— ?n s o U ooy
i - b B =
] Nz B
=1 (looel az) = F o 2
Z 2 28 l =
[l z o N gt 1
] ] N
3
2
z
- -
(HLONZ avdl Iy Bzl wisg »
3 avd 40 3903 ¥v3H WoY4 [05'9e] 226 NID3E - - 2
= SHIINID [00°¥2] 019 1Y Hya3Y (58] wuwg) logog] 126 = Ha
D - - - A
=3 [ooel as 1/ leoel 26 g M3
1 = z3
i Py ey 1 S8
3 ! BE
+ . t L — S
I
- ﬂ .
4 a8
N3
£ a
2|8 — -t -t - -t - - - -t - - -
!
] 1 -
] - . - . : . 8 _q

¢ 40 T 193YS 0000-8¢0295€ OMA

Revision A March 2013

93 All rights in copyright reserved

www.energyabsorption.com
www.highwayguardrail.com



z .oz _ ngo.mwnwomm:.ﬁ 5z=1
MPIODO0-820295E
- = sd [3wrfun| v [roousiezie 0930 looeezl a1es Svam Wi H Bva 3y
avd 31L3H4ONOD RO .:.mm »n_w ddy [3uD| £g | rey | meq UCISIADY
(.0€) WILSAS €11 .153N0D S00ZI/EL e
e~ BDN_S_..._. _u_mzo,“ 2
H dva3d (v)
il [oovoE) 2244 -
P, 3 o.t
3 uvgay () Juvaay (2) T yveay (2) ® By
g Tooalzst = 7 looslza " loomlisy / -
| | h A
E:
5 =
g &
e 1
: ®
]
1

odl @\ e

=

N\

=

o

T "vg3ad (8L)

[528v] BE2)

D dva3ad (1)

[oo 261 ot

-
loos] 2z1

8 yve3y (2)

[eagel £2v
—_—

¥ uva3y (v)

-

[ ]

¢ 40 ¢ 199YS 0000-8¢0295€ OMA

Revision A March 2013

All rights in copyright reserved

www.energyabsorption.com

94

www.highwayguardrail.com



AVvd 313IHONOD .9€ ‘WILSAS GTT €-11L 1S3IANO

z e _ 0000-GE0Z95€ ﬁ o=t
MPYODO0-BEDZESE
avd 3134ON0O B002ILFC ToEnois § o B g T
(516) WALSAS GLL 1S3ND 00215/ mEete §
oM EWILSAS NOILNOSEY ADHINT - hcoN.._“_ﬂ_.m. MRYoN n_
QHYZYH JHL ONNOYY O¥d 3HL 40 NOILHOH MY JHL MNOd OL SNOILYNYEINd I
$537 4O HLAIM NI [00'9E] 516 SOHYZYH ONNOYY 1S3N OL OINSISIA S NMOHS a¥d J1THONOD JHL ¥
VL3I0 HYE3H HO4 £ 133HS 335 £
SL/1 3OS QILON ISIMHIHLO SSTINA [STHONI SHILINITIW THY INTWIUNSYIN 40 SLINM 2
2 1Ivl3a MOVE OL LNOYd WOH %E NYHL FHON A¥YA LON ONY %8 03303 LON TIVHS Ovd 40 340715 §50u80 1
- N
Iooel as 1.6 9821 W p'28 | P4 66°€] W ¥O € $310
1 ETEER] TiSdl 000F] B 52
i [g#] wiwal JLIHONOD Od P
Iy ERECAN V-¥ NOILD3S . .
=R
g =
_Ib» . .
o
=
! - -2 L4 - L |_
Si/L3wos
g 1Iv13d
[oo'vel org
s -
L \\.l.r;/ao.qm_a_m_
!
] i
- [ -
g 2 g B 2 | 2
= = g el B =
g (looel 920 21 / o
g g g8 \| 2
=
1= N L 1
[ T S R =27
i iz
=
- - W
& lyrelweol £
S d r - - - g
..w Tl losp)) g9t - il avd 40 3903 Hv3d WOH4 [05'9€] L26 NID38 -l Em.mn_ £
8 8 [oo'el 82 dal loo'vzl oig SHILNAD [00'v2] 019 LY Hva 3 (o] wwal ../ [ea€lze
i 1 i
H L - 3 !
= P i
@ & ©
B 1 } 3 4 i 3 } i $ H H H e ] | = |83
z o Img
= 2 3
< < = Z25
8 mm
= 2 - ol 2 = o o
>
Y _

¢ 40 T 199YS 0000-8€0295€ OMA

Revision A March 2013

All rights in copyright reserved

95

www.energyabsorption.com
www.highwayguardrail.com



z Pz " _ ﬁ_go.mnawmmm " * SZ=I
MPI'O000-BEOZISE
avd 3134ONOD mn_ow_.h_ﬁ. _nzmna_.m.m ey e B g e ey
(516) W3LSAS GLL 1S3ND P T
NI SHELEAS NOILJEOSEY ADYINT 8 hn_ON_.om.._m. c_e_r_c.“._ c
Huyva3y (v)

[69'94€] 8956

r u
9 yva3d () Juva3y (2) T uva3y (2)
" .m_a 9] zs ] loorglzs B [ooat] L5 1
i i f
~
2
g :
B
e

T yva3y (12)

54 vE] L6EL

D yvaay (1)

looevl 2601

Fuvaad ()

- -
[egailesr

_—

vV yva3y (v)

.

1
loos] 2zi
(|

¢ 40 ¢ 193YS 0000-8€029S€ OMA

Revision A March 2013

All rights in copyright reserved

96

www.energyabsorption.com
www.highwayguardrail.com



<« TRINITY

2525 Stemmons Freeway
Dallas, Texas 75207
888-323-6374 (USA only)
214-589-8140 (Outside USA)

www.energyabsorption.com
www.highwayguardrail.com





